G 4o 1 3bed

QOY GNMOYD GV1IDd3dd0D 0T X ,8/5 Z0TOLESS

(ONVULS 6T) TUIM YTddOD Fdvd 0/T# PEGR6ISS

ANNOUD 0/Z# YO 0/T# YOS dWVYTD TIIM NOTOLAD PLOELESS
HIOUYH JHIM ¥3ddO3 OL Q0Y ANNOYD - dWv1D 82910155

.mm_>>0._. SARIAS-A Y05 (UIZINVATYD) FLVd dvD

YITIOH QOY ONINLHOIT
OL FIVMTAYH QaY) 40d ONINLHOI & X .2/T 0Z9T0TSS
QIZINVATYO {dWVTD-A oF) (S)dWYTD 9000155
do¥ 5N I1GIINNOW DIT  TTO-TETTOFSS
YIHSVYM DDOT /M WL X TT-.8/S ASSY L109 d3LS 68182255
SATYIS-A YOL FJTONY AV TYLNOZIIOH ¥3ddN $8GLLTSS
(9EV) TIONY u8/T X w2 X uZ - WTE/L bL WIS §-A TTONY £2047TSS
“HOS WZ/T T (ONIGWIID-NON) ,0-,0Z NOILD3S 931 3d1d 19192255
“A OF "HIS u2/T Z (ONIGWIID} 002 NOLLES 951 3dId 09192255
JI0H VI WOT/TT YMIIHL .+/T YIDVdS L9P9TTSS
YIHSYM DO /M uL X TT-48/S ASSY 1109 d3.1S 681872755
wCE/LT 68 U1LS §-A TTONY €TTLZLSS
Ob "HOS & (ONIGWITI-NON) ,0-,02 NOLEDIS 931 3did S8T97TSS
A Ob "HOS b (ONISWITD) ,0-02 NOLED3S 937 3dId ¥8T9ZZSS
F10H VIA IT/TT NIIHL .b/T ¥3DVdS LOPITTSS
155 ,08T X 6T ‘ 0
1SS 08T X 6T-A
MG ASSVY¥Id . ALD

“uonzase o) Joud PRy g Ul PaULIU0D 3G PNOYs SIUBIRM Iy “Alea (M SBPM [BNDR SUL “[eONS.08Y) SJE PaISH SIUBIRM SY[
“PaNqIYoId ANDLES St SILOSNPUL JUOW[RA JO
IBSUOT B NOPIM SINSOIISIP J0 BSN AUy 39095 Ipe.] @ PRIBPISUCD PUB SOLESTIPUL WOWIIBA 4O Sanbiuyda} Alejouidoud aue JUSWIND0D SIL U1 PAUIGWIOD SSNDILLDS] Pue eyep ay L

STAINLOMNALS

Wd 0T:4+°Z v/N » H.=°E—m>

T-¢-0LEPZE ON HIMAO

9T0Z/€T/2T :PaId 10d0S 11S ONI ¥I0H0LOW SIVIY3LVK 40 1119




G Jo g abed

FWTES-A YOS 1IHIVYE ONLINNOW Y3ddn £P0Z6ISS 00°T 0 001
INNOWIdId TYSHYIAINA S ¥O4 ILV1d ONDIDVE 66665155 00'Z 0 002
MOVE-3IL ¥Od ONOT ,9-0T 3dId Ob “HIS .b/T T S6E6ETSS 00'T 0 00T
(QEZINVAIVD) SUFUINTD Wb ALVId dWYTD NSIA 1Y LT AARS 00°T 0 00T
(Q3IZINVATYD) SYIINTD £ TUVd dWYTD HSIA 1V $I9£ZTSS 001 0 00T
(dWYTI-A uE) dWYTD SOTOTTSS 002 0 002

ouNHz<>._<w Ezﬁu,> _.3 Gzzﬁu $89mm 0 002

98_,&_.: ¥201

.a<m>> xOm wmoovmmm
(ONO1 8 X m_n:>> _.Nd O~_<Dw mZHn_UIH._.Z.Q LPCTOTSS

N.D .._m22<IU ._m_v_u<mm mmoo,q._ m_zﬁ zOHmmHZmzaQP L8PLETSS

0

FTONY NOLLDANNOD ¥30avT INIT NOISSIWSNYYL .0¢ 65089TSS 00°81 0
YHAAYT IND-L J3AT3IM B0 3LV 1d NOLLDANNOD OPEEOTSS 00°8T 0

0

ZOHmmHZmZ<m,r 404 m.r<._n_ ZOH._.Umzzou ._<ZOG<HQ TZ8Z91SS

zOHmmHimz«i.r xOm m.cﬁm ZOH._.UmZZOU ._<sz50 T¢8TYISS

HIA O 11 IMVMAAYH 'AINN (6£9 ETTObe
><mn_m ONIZINYATYD Q100 7E90T£SS

Y009 DONTYFINIONT 9E98PISS

DNLINNOW .£ (FTALS NO-L108) LDADVG 1Y 1d JWVYN 9ZETHISS
INOWTVA HLIM 31¥1d NOLLYDIJLINIAT TUNLINALS 89TT6TSS
@zﬁui 29 dWV1D S9TOTTSS

"UORIRIS 03 Joud PRY SUY Ul PALLIYUOD 3q PIROYS SIBIM [y "AJRA [|t SIUBISM [RNIDR BU1 “EDLRI0SU 212 Pa3Sl] SIUBIOM BYl
"paaesd ARDLIS S1 SHLASTPUT JUOWI[BA JO
FUDSUOD S INOLLM BUNSOSIP 10 35N AUY "121095 SPRL) B PRIDPISUOD PUE SSLOSNPUT JUOWIIEA JO Sanbiupal Atetauidosd S JUSWINOOP SIG Ul PRUIGLIOD Senbiutyda) pue ejep sy

SIINLOMNALS

. ~ | Ajuouwea
Wd O T-Z-0LEYTE ON ¥IAUO
9TOZ/ET/2T PaId 10d0S :311S ONI VIOYOLOW STVIY3LlVI 40 T111d




S Jo ¢ abed

V) ONOT WZE/BZ-L -LT W€ X € X L9T/S 3DVa OVId TTOLLTISS 009 0 009
V) ONOQT JZE/£2-6 -8T £ X .£ X W9T/S IOV OVIa 88550155 00’9 0 009
JTOH LIT/ET MOIHL .2/ H xm_u<n_w T6ZP0TSS

00°89Z 00°821 (9£V) ONOT H9/TH £ 6T £ X uE X .9T/5 IDVHE OVIQ ObES6TSS 00°9 0 009
£1°0v2'T 1L, 1708 T - 3DVEE ,2/T - 931 Lb/E-T - NOLLDAS 931 21# LTZS61SS 00 0 00'¢
PSITL 65°Q1T (9€-v) ONO1T.9T/€-9 -8T .£ X £ X .9T/5 3048 OvIa TT19/21SS 009 0 00°9
[AdY) 070 FT0H LIT/ET MIIHL .Z/T ¥IDVLS T6ZH01SS 0079 0 00'9

Kommvwm&& O QLVAAD LD FIYMAUYH -V~ Ew~_<>>0d<rmm

T 65/89755

INNOW MDva-arL LI20Y1SS
L1IOVHg INTT SNVYL ¥OH dvd ONDIDYY 8T66ETSS
(QIZINVATYD) SYILINTD £ 3LV d dWYTD HSIA 1Yid PI9ETTSS
HLONI Q3XId 3d1d 2 WYY 33IS 9 TE8ZTISS
AIZINVATVD dWV1D .8/5-9 YO .+ T19N0A ALV d £861ZTSS
(dWYT1D-A L£) dWYTD S9T9TTSS
(19¥18-6€ # OYDIW) 3dId .+8 X (G0 .8/-2) T 9EHTTIISS
3dId .9-0T X (A0 .8/6-7) W2 £/980T1SS

mmuz,%«w (dWYTD-A ut7) (SXINYTD £9000TSS
WY TVSUIAINN ;9 (£00£08. 0-ZEITOVSS
aNnoY oL mm IuE.E Dig WYY 34LLS WSHIAIND N-Wvs
WdY LOAId JJOANYLS 9 9b9S6TSS
FWVYI-A YOI LDV ONLLNNOW YIMOT Iuomawm

"uotase 03 Joud PRy S Ul PAULIFUCD 3G PINOYS SIYGIEM Iy "AteA (1M SJUBIoM [erde Bl “[eONU0LE IR PRIST SIUBERM U1 4
“paatgIyo.d AROLOS SI SILASNPUL JUC[RA JO
IB5U0D BUA INOUHM BINSOPSIP 10 35N AUy J2.095 SPEL) © PRISPISUCD PUR SILISNPUT JUCWIEA JO Sanbiuys) Asepaudold 218 JUSINDOP SIY Ul PAUIUICS SaNbILLDS) PUe E3ep YL

STINULDMILS

Wd 0T:£biZ . v/N » H.=°E—N>

T-Z-0LEPZE *ON ¥IAQHO

9T0Z/ET/ZT :panuig 10d0S :21T1S ONI V10¥O10W STVIY3LVIA 40 1119




S Jo t abed

08°zs 011 YIHSYM DT /M oL X TT-.8/5 ASSY 1108 43S 681827SS 00°8t 0 008t
86°9¢1 £8°77 wCE/6Z 90T dft 6-A ATONY 96197ZSS 0079 0 00°9
99" bbT TT'v2 «ZE/6T ZTT QI 6-A JTONY S6197TSS 00'9 0 009
6£788T'T €1°96¢ -A OF "HDS .S (ONIGWTIID) .0-0Z NOLLD3S 931 3d1d 6192755 00'e 0 00
VQ_._._. ..m\m m:o: ._EE mmuﬁ_m ézowSo ez wmw&ﬁmm 006 0 00'6

Aomn_n_H._u St/m) ..Nm\.n 6ET MOT TT-A TTONY LPETETSS 0
YIHSYM D01 /M oL X TT-.8/S ASSY L1104 d31S 6818¢ZSS 00°8t 0 00'8p
$60EP'T 86°9Lp 3dId 0F "HOS .9 (ONISIWITD) .0 - 02 NOLLD3S D31 AdId 9079ZZss 0o 0 00t
¥e0C biee w8/S STT dN TI-A F1ONY 8C087TSS 009 0 009
[ ¥4 (A3 «P/T ZET AIW TT-A JTONY £LE08TESS 0 00°9
0

St0 MUHI._. ..w\ m mﬁo_._ ,.w.Q 1T .mwudim ._<sz<HQ-QHZ

8BEBHLISS

00852 00°€h Sm&:u m&gv._ﬁn o£ Bo,_ €T-A m_._wz< EPETETSS
8ET9T P6'LES -A Ob "HDS .9 (ONIGWITD) .0-.02 NOLLD3S 931 3dId LLE6TTSS
08'2S 01T YIHSYM HD0T /M WL X TT-,8/S ASSY 1109 d31S 68182¢SS
07582 0768 W9T/ST S¥T dN £T-A JONY TPELZTSS
8b°9bT 80'TH WOT/ST ZST QI £T-A TTONY 602927SS

S0

wmwx.ﬁwm

v_UHI.r +8/€ T10H .91/ 3 N_m_udim ._<zow<Ho-DH_>_

L1708 JT - A0vde ..N\H - wm_._ oZ/T-T - NOLLD3S 931 N.H%

15 mvmﬁ SS

I{v QZOI_ -.NM\.ﬁm..H.H |.m._” ..m x :m X :@H\m 2Ivdg OVIA

€8850T1S5

ﬁ@ﬁi<v GZOI_ —.m\M.IN l.Mﬁ ..m X :m x _—@H\m wugm QSQ

6£9501SS

FIOH LOT/ET MITHL L2/T dAIVdS

T62H01SS

"PaRGILOId ARDLAS $1 $HLISTIPUT JUOLEA JO

"UORD4S 03 Joud PRY BU) Ul PAULIKUOCD 3G PINOYS SIBIBM [I¥ “AtRA |IIM SIUBEM 2N10R U1 [EIHRI0aL A1 Pas] SIUBIOM BUL

FUISUOD X3 INOLRIM JUNSOPSIP 10 35N AUy 39035 HPRL] B PRISPISUOD PUR SSLOSIPUL JUOWEA JO $anbiuysel Alejaudold 212 JUSLINDOP SIY Ul PALIGUIOD SANbIYDST pue 21ep aul

Wd TT b2
T-2-0LEPZE ON ¥3qUOo

V/N

STANLOMALS

A JUOWIJA

9T0Z/ET/ZT :pauLd 10d0S *31TS INI V1O¥OLOW

STVIY3A1lVI 40 1119




S jo g abed

96°088SF  :IEJOL puRID

000 ‘resoL

00°0 00°0 NOLLVINIWNOOA ONIAdIHS T97LbTSS 00'% 0 00T

000 00'0 S04 dIHS 10d 00T 0 00T
$20d dIHS

96°088'SF  :1ejo .

09°671 09'1Z (QIddETD Sb/M) LIT/E TOT MO L-A TIONY THETETSS

09'ZT 0Tt AIHSYM XIOT /M oL X TT-,8/5 ASSY 1108 dLS 68187755

0S°2LL 57°98€ OF "HOS ..§ (INIGWITO-NON) ,0-0 NOLLDAS 931 AdId 10292258

19°68¢ 19°68€ -A O "HIS .§ (ONIGWITD) ,0-0Z NOLLD3S O3 d1d 0029225S

bEOTT 66T WTE/LT 06 Nt LA FTONY 061922SS

9,7z 9502 WIT/ET 56 QW Z-A TTONY 68192755

MOIHL .8/€ ITOH LIT/1T YIDVdS TYNOOVIA-AIW

BEBPTISS

"UoRYSIE O J01d PIBY UL U1 PILLIYUOD 3] PINCYS SIBIRM [y “AleA (I SIUBRM [enpe Y1 |eDg210au] 24 pons| s1ublom Uy .

"panqiyoud AlPLGS 51 SILASNPUT JUOWIRA JO

JUBSUOD 343 JNOLIM SINSOPRSIP J0 38N AUY 12095 Bpe) B PARPISUCD PUR SSLOSNHUT JUOWRA JO Senbiuyey Ateyardosd ae JUSWIRROP SIA Ul PBUIGUIOD SaNbrIYIS] pue =1ep syl

Wd TT: ¥

910C/ET/2T ‘psuld

T-2-0LEHTE ON HIAQUO
10d0S 3LIS

v/N

ONI VIOHOLONW

STANLOMALS

A JUouweA

STVIY3a1lVNK 40 1114




JOB: 324370

TABLE OF CONTENTS

Drawing # Drawing Description Page
268614 U 19 X 180' 1
268614F FOUNDATION DRAWINGS 12
178688 ANCHOR TEMPLATE ASSEMBLIES 4 THRU 50' 13
191352 ASSEMBLY OF NAME PLATE MOUNTING PARTS 24
209549 E.l.A. REV G GROUNDING SELF SUPPORTING 25
195649 6' SIDE ARM PIVOT ASSEMBLY 26
123056 INSTALLATION OF ANTI-CLIMB MATERIAL 27
125517 ANTI-CLIMB GUARD 29
124593 INST. 6' RIGID ARM W/ UNIV. ADJUSTMENT 32
151152 TIE-BACK ASSEMBLIES 34
152940 LEG MOUNTED LIGHTNING ROD ASSEMBLIES 36
229701 T-LINE LADDER ASSEMBLIES 38
141263 6' UNIVERSAL SIDE ARM 41
167929 TRANSMISSION LINE LADDER ASSEMBLIES 42

INDEX OF DRAWINGS ORDERED BY DRAWING NUMBER 45



SEE PAGE 2 FOR TOWER COLUMN
APPURTENANCES LEG BOLT DIAGONAL HORIZONAL BRACING BOLT | SECTION
180 0" 5-0v SECTION |ELEVATION | FACEWIDTH | PANELS | LEG SIZE |LEGSTYLE |ty g pja|  BRACING SIZE BRACING SIZE QTY&DIA | WEIGHT
T1 | 160 - 180’ 50 | 4 2.50" [V 4x3/14" 1/8" x 2" x 2" 316" x 2" x 2" 1x3/4" 932.41
BUILDING_CODE(S):2009 International Building Code I:SLEF::SL ST':igGTHS (rod din, <314 12 | 120°- 160 5o | 3 200" | v o x 316" x 2" x 2" PR 1280.43
T Design Standard: ~ TIA-222-G A572Gr.50  (3/4" thru 1" dia.) T3 [ 120'- 140" 700 |3 5.00" |V 8x3/4" 316" x 2" x 2" 1x3/4" 1602.68
A572Gr.58  (>1"dia. T10-T12) - - - - — -
TOWER DESIGN CRITERIA Pipe A500Gr.B  (antenna pipes) T4 [100°-120 9.0 3 5.00" |V 8x3/4 316" x 2" x 2 1x3/4 1729.74
Basic Wind Speed: 98 mph (no i?'g) A572Gr.BIC (tower legs min. Fy 50 ksi) 15| 80'-100" 11.0" 3 6.00" |V 8 x 3/4" 3/16" x 2-1/2" x 2-1/2" 1x3/4" 2177.67
N2 160'-0" 50" 40 mph(1.00" ice)
60 mph (deflection only) Angle A36 Gr.36 T6 | 60'-80" 13.0° | 3 6.00" [V 6x1" 316" x 2-1/2" x 2-1/2" 1x3/4" 2476.95
:f::s‘:::_céass‘ UL Plate AS72 Gr.50 T7| 40-60" 1500 | 2 1.50" [12BDFH |6 x1" 316" x 3" x 3" 1x1" 2611.71
T2 Topographic Category: 1 T8 20'- 40" 17.0' 2 1.75" | 12BDFH 6x11/4" | 5116" x 3" x 3" 1x1" 3650.25
Crest Height: 0 ft. Bolts A-325/A-449  (leg & angle)
T9 0'-20' 1900 | 2 1.75" |12BDFH  [6x11/4" | 516" x 3" x 3" 1x1" 3759.21
Anchor Bolts: F1554 grade 105 or A687
S¥——140"-0" 5'-0"
Finish: Tower & Hardware are hot dip galvanized
T-3
>¥——120"-0" 7-0"
T-4
N 100'- 0" oo
5 5 AXIAL
Reactions - No Ice
32.7K
¥——80'-0" 11'-0"
SHEAR MOMENT
T-6 47.8K 4770.9 kip-ft
MAX. CORNER REACTIONS AT BASE:
¥——60"-0" 1300 — & DOWN:  296.6 K TORQUE  10.4 kip-ft
UPLIFT: -266.1K REACTIONS 98.0 mph WIND (no ice)
SHEAR: 30.8K
T-7
N
>——40'-0" 15'-0" —— §E
K 5 AXIAL
Reactions - Ice
T8 162.1 K
SHEAR MOMENT
>¥——20'-0" 17-0" —
8.9K 913.3 kip-ft
N
To 5\'\ / MAX. CORNER REACTIONS AT BASE:
N S DOWN:  296.6 K TORQUE 0.9 kip-ft
:/ UPLIFT: -266.1K REACTIONS 40.0 mph WIND (1.00" ice)
N 0o 19-0n — B SHEAR: 30.8K
SITE DESCRIPTION
CITY OF PORTLAND FD, ME Tower View Page 1 va m O n
MOTOROLA SOLUTIONS 1-877-467-4763 Plymouth, IN
f ,
U19X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. IR
COPYRIGHT 2013 3243 70 o>
@A <ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI-’INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL : : :: m
INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF
REVISION HISTORY SKK 8/10/2016 268614T




DESIGNED APPURTENANCE LOADING

TYPE ELEVATION
(1) 1/2" X 4' LIGHTNING ROD 180"
(1) 6' PIVOT SIDE ARM (50" PIPE) 160"
(6) 6' UNIVERSAL SIDE ARM (84" PIPE) 160"
(6) SC479-HF1LDF 160"
(1) TMA (12"X12"X8") 160"
(3) 12' V FRAME 155'
(12) 2" X 96" SCH. 40 155'
(12) PANEL (8' X 1' X4") 155'
(3) 12' V FRAME 145'
(12) 2" X 96" SCH. 40 145'
(12) PANEL (8' X 1' X4") 145'
(9) 8' ANTI-CLIMB 4

SITE DESCRIPTION
MOTOROLA SOLUTIONS
. 1-877-467-4763 Plymouth, IN
U19X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. N
COPYRIGHT 2013 3243 70 o
<ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI:INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL ’ ’ j m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




PARTS LIST
ORIENT LEGS WITH P/N STAMP ITEM QTY PART NO. PART DESCRIPTION UNIT WT. NET WT.
TOWARD BOTTOM OF SECTION BDL 3 195217 #12 LEG SECTION - 1-3/4" LEG - 1/2" BRACE - 1" BOL 746.710 2240.130
gﬁ?#;vﬁf;iggvg:‘sslz?‘xgﬁn LD 6 | 198340 DIAG BRACE 5/16" X 3" X 3" 19' 4 41/64" LONG (A36) 128.000 768.000
AS 6 | 104291 SPACER 1/2" THICK 13/16" HOLE 0.500 3.000
** DIAGONAL ANGLES MUST BE INSTALLED
WITH THE NON-BOLTED FACE UP. -H | | MN 6 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 1.140
y 170" [5.181
THIS MAY BE ON THE OPPOSITE SIDE OF THE e m ML 6 [312153 3/4" GALVANIZED LOCKWASHER 0.030 0.180
SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.
mMB 6 | 160427 3/4"-10 X 3" A-325T BOLT WITH FULL THREAD 0.470 2.820
SL 24 312223 1" GALVANIZED LOCKWASHER 0.080 1.920
SN 24 | 312504 1"-8 HOT DIPPED GALVANIZED NUT 0.430 10.320
SB 24 | 172265 1"-8 X 2-1/4" A-325 BOLT WITH 1-3/4" THREAD 0.840 20.160
uo 6 |127612 DIAG BRACE 5/16" X 3" X 3" 18'-6-3/16" LONG (A-3 118.590 711.540
Total Wt 3759.21 Ib [1706.71 kg]
SEE LEG
CONNECTION
| 190" [5.791 m] | DETAIL
(N (e X we ) (as) paced HEX NUT ANCHOR
ANGLES 2H/DH BOLT
—_—
~ LOCK ~
WASHER
FLAT / \
/ WASHER \
7 — DS ORAL BASE FOOTPAD \
1 | ]
[ 1 \:ﬁ\ OR PLATE
|| \
FLAT /
WASHER
HEX NUT
g 2H/DH
DETAIL A DETAILB ANCHOR BOLT ASSY. (TYP)
ANGLE INTERSECTION CONNECTION MID SIDE PLATE ANGLE CONNECTION SEE FOUNDATION DRAWING FOR DETAILS
SITE DESCRIPTION

CITY OF PORTLAND FD, ME

SECTION U-19.0 (0" - 20" ELEVATION)

valmont ¥

MOTOROLA SOLl:'T|ONS 1-877-467-4763 Plymouth, IN
U19 X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. @
COPYRIGHT 2013 3243 70 o
@A <ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI:INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL ’ ’ j m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




PARTS LIST
ORIENT LEGS WITH P/N STAMP ITEM QTY | PARTNO. PART DESCRIPTION UNIT WT. NET WT.
TOWARD BOTTOM OF SECTION BDL 3 [195213 | #12 LEG SECT - 1-3/4" TO 1-1/2" TRANS LEG - 1/2" B 739.890 2219.670
gﬁé?gﬁ;‘g;iggvg;'si?#gﬁn LD 6 | 127611 DIAG BRACE 5/16" X 3" X3" 17'- 7-29/32" LONG (A 113.100 678.600
As 6 | 104291 SPACER 1/2" THICK 13/16" HOLE 0.500 3.000
** DIAGONAL ANGLES MUST BE INSTALLED
WITH THE NON-BOLTED FACEUP, 1} MN 6 |312502 | 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 1.140
y 150" [4.572
THIS MAY BE ON THE OPPOSITE SIDE OF THE t m ML 6 [312153 3/4" GALVANIZED LOCKWASHER 0.030 0.180
SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.
mB 6 |160427 | 3/4"-10 X 3" A-325T BOLT WITH FULL THREAD 0.470 2.820
= o sL 24 |312223 | 1" GALVANIZED LOCKWASHER 0.080 1.920
‘, [ ok SN 24 |312504 | 1"-8 HOT DIPPED GALVANIZED NUT 0.430 10.320
N sB 24 |172265 | 1"-8 X 2-1/4" A-325 BOLT WITH 1-3/4" THREAD 0.840 20.160
up 6 |105588 | DIAG BRACE 5/16" X 3" X 3" 16'-9-27/32" LONG (A- 107.730 646.380
Lcs 18 | 222022 | 1-1/4"-7 X 5-1/2" A-325 BOLT WITH 2" THREAD 2.530 45.540
LCF 36 | 312282 | 1-1/4" GALVANIZED FLAT WASHER (F436) 0.130 4.680
LcL 18 | 312283 | 1-1/4" GALVANIZED LOCKWASHER 0.150 2.700
LCN 18 | 312507 | 1-1/4"-7 HOT DIPPED GALVANIZED NUT 0.730 13.140
Total Wt 3650.25 Ib [1657.25 kg]
: N
= A
@
o™
i ‘
—L ‘ *%
SEE LEG
CONNECTION
| 170" [5.181 m] | DETAIL
(mn (ML X(mB ) (As) PLACED
BETWEEN
o ANGLES
-
/ EJ f A DIAGONAL
ANGLES
'. L = | —
||
\
DETAIL A DETAILB LEG TO LEG CONNECTION
ANGLE INTERSECTION CONNECTION MID SIDE PLATE ANGLE CONNECTION (SIDE PLATES NOT SHOWN FOR CLARITY)
SITE DESCRIPTION

CITY OF PORTLAND FD, ME

SECTION U-17.0 (20" - 40' ELEVATION)

valmont ¥

MOTOROLA SOLl:'T|ONS 1-877-467-4763 Plymouth, IN
U19 X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. N
COPYRIGHT 2013 3243 70 o
@A <ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI:INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL ’ ’ j m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




PARTS LIST
ORIENT LEGS WITH P/N STAMP ITEM QTY | PARTNO. PART DESCRIPTION UNIT WT. NET WT.
TOWARD BOTTOM OF SECTION BDL 3 [194651 | #12 LEG SECTION - 1-1/2" LEG - 1/2" BRACE - 1" BOL 602.830 1808.490
gﬁéﬂgﬁ?g&-ig&gg‘@ﬁgﬁ“ LD 6 [105582 | DIAG BRACE 3/16" X 3" X 3" 15™-11-31/32" LONG (A 62.150 372.900
As 6 | 104291 SPACER 1/2" THICK 13/16" HOLE 0.500 3.000
** DIAGONAL ANGLES MUST BE INSTALLED
WITH THE NON-BOLTED FACEUP, 1} MN 6 |312502 | 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 1.140
130" [3.962
THIS MAY BE ON THE OPPOSITE SIDE OF THE . m ML 6 [312153 3/4" GALVANIZED LOCKWASHER 0.030 0.180
SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.
mB 6 |160427 | 3/4"-10 X 3" A-325T BOLT WITH FULL THREAD 0.470 2.820
= sL 24 |312223 | 1" GALVANIZED LOCKWASHER 0.080 1.920
SN 24 |312504 | 1"-8 HOT DIPPED GALVANIZED NUT 0.430 10.320
sB 24 |172265 | 1"-8 X 2-1/4" A-325 BOLT WITH 1-3/4" THREAD 0.840 20.160
up 6 [105579 | DIAG BRACE 3/16" X 3" X 3" 15'- 2-3/8" LONG (A-36 59.040 354.240
Lcs 18 | 222016 | 1"-8 X 4-3/4" A-325 BOLT WITH 1-3/4" THREAD 1.380 24.840
LCF 18 | 312222 | 1" GALVANIZED FLAT WASHER (F436) 0.140 2.520
LcL 18 | 312223 | 1" GALVANIZED LOCKWASHER 0.080 1.440
LCN 18 | 312504 | 1"-8 HOT DIPPED GALVANIZED NUT 0.430 7.740
Total Wt 2611.71 Ib [1185.74 kg]
T
<
@
3
o™
i
. *k
o® S
q;,'\&,\%«\
Q!
SEE LEG
CONNECTION
150" [4.572 m] DETAIL
(mn (ML X(mB ) (As) PLACED
BETWEEN
o ANGLES
-
/ EJ f A DIAGONAL
ANGLES
'. L = | —
||
\
DETAIL A DETAILB LEG TO LEG CONNECTION
ANGLE INTERSECTION CONNECTION MID SIDE PLATE ANGLE CONNECTION (SIDE PLATES NOT SHOWN FOR CLARITY)
SITE DESCRIPTION

CITY OF PORTLAND FD, ME

SECTION U-15.0 (40" - 60' ELEVATION)

valmont ¥

MOTOROLA SOLl:'T|ONS 1-877-467-4763 Plymouth, IN
U19 X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. o
COPYRIGHT 2013 3243 70 o
@A <ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI:INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL ’ ’ j m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




PARTS LIST
ITEM QTY [ PARTNO. PART DESCRIPTION UNIT WT. NET WT.
ORIENT LEGS WITH P/N STAMP o "
PLC 3 | 229377 X . 40 V- 537.940 1613.820
TOWARD BOTTOM OF SECTION PIPE LEG SECTION 20™-0" (CLIMBING) 6" SCH. 40 V-SE
STP 48 | 228189 | STEP BOLT ASSY 5/8"-11 X 7" W/ LOCK WASHER HEAVY 1.100 52.800
ORIENT ANGLES WITH STAMPED
END TOWARD TOP OF SECTION LD 6 [231349 | ANGLE V-13 LOW 160 1/16"(W/45 CLIPPED) 43.000 258.000
* DIAGONAL ANGLES MUST BE INSTALLED [3_1;52),“] mMB 9 [227580 | 5/8"-11 X 2-1/4" A325T HOT DIPPED GALV. BOLT (FULL 0.640 5.760
WITH THE NON-BOLTED FACE UP, ~] 4 AS 9 [124838 | MID-DIAGONAL SPACER 11/16" HOLE 3/8" THICK 0.450 4.050
;rgz ngTiET?‘hA;wHiﬁﬂgss':'%\?m 'IENQI'.EHLH:ET AlL MN 9 |312501 | 5/8"-11 HOT DIPPED GALVANIZED NUT 0.120 1.080
ML 9 [312123 | 5/8" GALVANIZED LOCKWASHER (53-22230) 0.020 0.180
sL 36 |312153 | 3/4" GALVANIZED LOCKWASHER 0.030 1.080
SN 36 |312502 | 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 6.840
sB 36 |227579 | 3/4"-10 X 2-1/4" A-325T BOLT WITH FULL THREAD 0.420 15.120
MD 6 | 226209 | ANGLE V-13 MID 152 15/16" 41.080 246.480
uo 6 | 227341 | ANGLE V-13 UP 145 15/16" 39.200 235.200
LcB 18 222016 | 1"-8X4-3/4" A-325 BOLT WITH 1-3/4" THREAD 1.380 24.840
LCF 18 312222 | 1" GALVANIZED FLAT WASHER (F436) 0.140 2.520
LCcL 18 |312223 | 1" GALVANIZED LOCKWASHER 0.080 1.440
LCN 18 |312504 | 1"-8 HOT DIPPED GALVANIZED NUT 0.430 7.740
T Total Wt 2476.95 Ib [1124.56 kg]
&
o
-
g w8
8§ °§
© 0
@
50
o
- a
w
=
1]
*%
SEE LEG
CONNECTION
13-0" DETAIL
[3.962m]
S Y, (as) pLACED obiacoNAL (N (st X(sB) STEP BOLT
BETWEEN ANGLE CLIP (REF)
o ANGLES o
~ -~
7/ 7 N
I \
| [ | — ) \ \ DIAGONAL | |
t ] ANGLES
L]
DETAILA DETAILB DETAILC STEP BOLT INSTALLATION LEG TO LEG CONNECTION
ANGLE INTERSECTION CONNECTION END SIDE PLATE ANGLE CONNECTION MID SIDE PLATE ANGLE CONNECTION (SIDE PLATES NOT SHOWN FOR CLARITY)
SITE DESCRIPTION

CITY OF PORTLAND FD, ME

SECTION V-13.0 (60" - 80" ELEVATION)

valmont ¥

MOTOROLA SOLl:'T|ONS 1-877-467-4763 Plymouth, IN
U19 X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. .
COPYRIGHT 2013 3243 70 o
@A <ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI:INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL ’ ’ j m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




ORIENT LEGS WITH P/N STAMP
TOWARD BOTTOM OF SECTION

ORIENT ANGLES WITH STAMPED
END TOWARD TOP OF SECTION

** DIAGONAL ANGLES MUST BE INSTALLED
WITH THE NON-BOLTED FACE UP, ] }

THIS MAY BE ON THE OPPOSITE SIDE OF THE

SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.

DD G ruaceo
BETWEEN
S ANGLES
~
I
\ L= |
L]

DETAILA
ANGLE INTERSECTION CONNECTION

90"

‘ [2.744 m)

13" [.381 m]
LT SPACING

STEP BO

SEE LEG
CONNECTION

11°-0" DETAIL

[3.353 m]

DIAGONAL
ANGLE

DETAILB
END SIDE PLATE ANGLE CONNECTION

€ ED €D

-~
7/

DIAGONAL
| ANGLES |

/

DETAILC
MID SIDE PLATE ANGLE CONNECTION

PARTS LIST
ITEM QTY PART NO. PART DESCRIPTION UNIT WT. NET WT.
PLC 3 | 226206 PIPE LEG SECTION 20" - 0" (CLIMBING) 6" SCH. 40 PI 476.980 1430.940
STP 48 | 228189 STEP BOLT ASSY 5/8"-11 X 7" W/ LOCK WASHER HEAVY 1.100 52.800
LD 6 | 231347 ANGLE V-11 LOW 139 1/32" (W/45 CLIPPED) 37.350 224.100
mB 9 | 227580 5/8"-11 X 2-1/4" A325T HOT DIPPED GALV. BOLT (FULL 0.640 5.760
AS 9 | 124838 MID-DIAGONAL SPACER 11/16" HOLE 3/8" THICK 0.450 4.050
MN 9 |312501 5/8"-11 HOT DIPPED GALVANIZED NUT 0.120 1.080
ML 9 |312123 5/8" GALVANIZED LOCKWASHER (53-22230) 0.020 0.180
SL 36 |312153 3/4" GALVANIZED LOCKWASHER 0.030 1.080
SN 36 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 6.840
sB 36 | 227579 3/4"-10 X 2-1/4" A-325T BOLT WITH FULL THREAD 0.420 15.120
MD 6 | 225037 ANGLE V-11 MID 132 1/4" 35.520 213.120
uo 6 | 225038 ANGLE V-11 UP 125 5/8" 33.740 202.440
Lce 24 | 227668 3/4"-10 X 3-1/2" A-325T BOLT WITH FULL THREAD 0.540 12.960
LCF 24 | 312152 3/4" GALVANIZED FLAT WASHER (F436) 0.080 1.920
LCcL 24 |312153 3/4" GALVANIZED LOCKWASHER 0.030 0.720
LCN 24 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 4.560
Total Wt 2177.67 Ib [988.68 kg]
STEP BOLT STP
CLIP (REF)
—_
7/ AN

p —g

LEG TO LEG CONNECTION
(SIDE PLATES NOT SHOWN FOR CLARITY)

STEP BOLT INSTALLATION

SITE

CITY OF PORTLAND FD, ME

DESCRIPTION

SECTION V-11.0 (80" - 100’ ELEVATION)

valmont ¥

MOTOROLA SOLl:'T|ONS 1-877-467-4763 Plymouth, IN
U19 X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. ~
COPYRIGHT 2013 3243 70 o
@A <ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI:INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL ’ ’ j m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




ORIENT LEGS WITH P/N STAMP
TOWARD BOTTOM OF SECTION

ORIENT ANGLES WITH STAMPED
END TOWARD TOP OF SECTION

** DIAGONAL ANGLES MUST BE INSTALLED

WITH THE NON-BOLTED FACE UP, —] §

THIS MAY BE ON THE OPPOSITE SIDE OF THE

SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.

S Y, (as) pLACED
BETWEEN
o ANGLES
-~

DETAILA
ANGLE INTERSECTION CONNECTION

PARTS LIST
ITEM QTY | PARTNO. PART DESCRIPTION UNIT WT. NET WT.
PLC 3 [226192 PIPE LEG SECTION 20'-0" (CLIMBING) 5" SCH. 40 V-SE 396.130 1188.390
sTP 48 | 228189 STEP BOLT ASSY 5/8"-11 X 7" W/ LOCK WASHER HEAVY 1.100 52.800
LD 6 |231344 | ANGLE V-9 LOW 119 5/32" (W/45 CLIPPED) 25.440 152.640
70"
(2135 m] vB 9 227580 5/8"-11 X 2-1/4" A325T HOT DIPPED GALV. BOLT (FULL 0.640 5.760
AS 9 (124838 MID-DIAGONAL SPACER 11/16" HOLE 3/8" THICK 0.450 4.050
MN 9 [312501 5/8"-11 HOT DIPPED GALVANIZED NUT 0.120 1.080
ML 9 |312123 5/8" GALVANIZED LOCKWASHER (53-22230) 0.020 0.180
sL 36 [312153 3/4" GALVANIZED LOCKWASHER 0.030 1.080
SN 36 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 6.840
sB 36 |227579 3/4"-10 X 2-1/4" A-325T BOLT WITH FULL THREAD 0.420 15.120
MD 6 [226195 ANGLE V-9 MID 112 29/32" 24110 144.660
up 6 |226196 ANGLE V-9 UP 106 29/32" 22.830 136.980
LcB 24 | 227668 3/4"-10 X 3-1/2" A-325T BOLT WITH FULL THREAD 0.540 12.960
LCF 24 (312152 3/4" GALVANIZED FLAT WASHER (F436) 0.080 1.920
LcL 24 (312153 3/4" GALVANIZED LOCKWASHER 0.030 0.720
LCN 24 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 4.560
3 Total Wt 1729.74 Ib [785.32 kg)
8
<
e o
P 3
g FQ
N —a
© 0
R
-
53
o
w
=
"
*%
SEE LEG
. CONNECTION
9'-0 DETAIL
[2.743m]
DIAGONAL (sn)(sL X(sB) STEP BOLT STP
ANGLE CLIP (REF)
—_—
/
e 7 N

DETAILB

END SIDE PLATE ANGLE CONNECTION

DIAGONAL
| ANGLES |

/

p —g

DETAILC

MID SIDE PLATE ANGLE CONNECTION STEP BOLT INSTALLATION

LEG TO LEG CONNECTION
(SIDE PLATES NOT SHOWN FOR CLARITY)

SITE DESCRIPTION
CITY OF PORTLAND FD, ME SECTION V-9.0 (100' - 120" ELEVATION) va m o nt v
MOTOROLA SOLUTIONS
. 1-877-467-4763 Plymouth, IN
U19X180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. -

COPYRIGHT 2013 324370 o
@A <ACBATCH> SKK 81072016 PROPRIETARY NOTE: DWG. NO n B
REV DESCR'PT'ON OF REV'S'ONS CPD BY DATE THE DATA AND TECI:INIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL ’ ’ j m

REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




ORIENT LEGS WITH P/N STAMP
TOWARD BOTTOM OF SECTION

ORIENT ANGLES WITH STAMPED
END TOWARD TOP OF SECTION

** DIAGONAL ANGLES MUST BE INSTALLED
WITH THE NON-BOLTED FACE UP, —] §

THIS MAY BE ON THE OPPOSITE SIDE OF THE

SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.

S Y, (as) pLACED
BETWEEN
o ANGLES
-~

DETAILA
ANGLE INTERSECTION CONNECTION

PARTS LIST
ITEM QTY | PARTNO. PART DESCRIPTION UNIT WT. NET WT.
PLC 1 | 226200 PIPE LEG SECTION 20'-0" (CLIMBING) 5" SCH. 40 V-SE 389.610 389.610
PLN 2 | 226201 PIPE LEG SECTION 20'-0" (NON-CLIMBING) 5" SCH. 40 386.250 772.500
sTP 16 | 228189 STEP BOLT ASSY 5/8"-11 X 7" W/ LOCK WASHER HEAVY 1.100 17.600
50"
{1.525m] LD 6 [231342 ANGLE V-7 LOW 101 3/16" (W/45 CLIPPED) 21.600 129.600
vB 9 227580 5/8"-11 X 2-1/4" A325T HOT DIPPED GALV. BOLT (FULL 0.640 5.760
AS 9 (124838 MID-DIAGONAL SPACER 11/16" HOLE 3/8" THICK 0.450 4.050
— - MN 9 [312501 5/8"-11 HOT DIPPED GALVANIZED NUT 0.120 1.080
**
o /] ML 9 (312123 5/8" GALVANIZED LOCKWASHER (53-22230) 0.020 0.180
sL 36 [312153 3/4" GALVANIZED LOCKWASHER 0.030 1.080
SN 36 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 6.840
sB 36 |227579 3/4"-10 X 2-1/4" A-325T BOLT WITH FULL THREAD 0.420 15.120
MD 6 |226189 ANGLE V-7 MID 95 13/16" 20.460 122.760
up 6 |226190 ANGLE V-7 UP 90 27/32" 19.390 116.340
LcB 24 | 227668 3/4"-10 X 3-1/2" A-325T BOLT WITH FULL THREAD 0.540 12.960
. LCF 24 [312152 3/4" GALVANIZED FLAT WASHER (F436) 0.080 1.920
LcL 24 (312153 3/4" GALVANIZED LOCKWASHER 0.030 0.720
T LCN 24 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 4.560
©
2 Total Wt 1602.68 Ib [727.63 kg]
S
s 2
2 FQ
N —a
© 0
-
=
58
Fa
w
=
(2]
*%
SEE LEG
. CONNECTION
7-0 DETAIL
[2.134m]
DIAGONAL (sn)(sL X(sB) STEP BOLT STP
ANGLE CLIP (REF)
—_—
/
e 7 N

DETAILB

END SIDE PLATE ANGLE CONNECTION

p —g

DIAGONAL
| ANGLES |
/

DETAILC

MID SIDE PLATE ANGLE CONNECTION STEP BOLT INSTALLATION

LEG TO LEG CONNECTION
(SIDE PLATES NOT SHOWN FOR CLARITY)

SITE DESCRIPTION

CITY OF PORTLAND FD, ME
MOTOROLA SOLUTIONS

SECTION V-7.0 (120" - 140’ ELEVATION)

valmont ¥

1-877-467-4763 Plymouth, IN

U 19X 180° 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. ©
COPYRIGHT 2013 3243 70 (o
= n L PR PROPRIETARY NOTE: STRUCTURE APPROVAL FOUNDATION APPROVAL DWG. NO. e
REV DESCRIPTION OF REVISIONS CPD BY DATE THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT j m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T




ORIENT LEGS WITH P/N STAMP
TOWARD BOTTOM OF SECTION

ORIENT ANGLES WITH STAMPED
END TOWARD TOP OF SECTION

** DIAGONAL ANGLES MUST BE INSTALLED

WITH THE NON-BOLTED FACE UP, ~] {

THIS MAY BE ON THE OPPOSITE SIDE OF THE

SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.

DD G ruaceo
BETWEEN
S ANGLES
~
I
\ L= |
L]

DETAILA
ANGLE INTERSECTION CONNECTION

20"-0" [6.096 m]

1'-3" [.381 m]
STEP BOLT SPACING

B
[1.524 m)

DIAGONAL
ANGLE

DETAILB
END SIDE PLATE ANGLE CONNECTION

5.Q"

=~ M.524m]

LD
SEE LEG
o CONNECTION
5'-0 DETAIL
€ ED ED

DIAGONAL
| ANGLES |

/

DETAILC
MID SIDE PLATE ANGLE CONNECTION

PARTS LIST
ITEM QTY PART NO. PART DESCRIPTION UNIT WT. NET WT.
PLC 1 | 226184 PIPE LEG SECTION 20'-0" (CLIMBING) 4" SCH. 40 V-SE 302.080 302.080
PLN 2 | 226185 PIPE LEG SECTION 20'-0" (NON-CLIMBING) 4" SCH. 40 284.670 569.340
STP 16 | 228189 STEP BOLT ASSY 5/8"-11 X 7" W/ LOCK WASHER HEAVY 1.100 17.600
UD, MD, AND LD 18 | 227113 ANGLE V-5 STR 89 17/32" 19.110 343.980
ML 9 |312123 5/8" GALVANIZED LOCKWASHER (53-22230) 0.020 0.180
AS 9 | 116467 SPACER 1/4" THICK 11/16" DIA HOLE 0.250 2.250
mB 9 | 227580 5/8"-11 X 2-1/4" A325T HOT DIPPED GALV. BOLT (FULL 0.640 5.760
MN 9 | 312501 5/8"-11 HOT DIPPED GALVANIZED NUT 0.120 1.080
SL 36 |312153 3/4" GALVANIZED LOCKWASHER 0.030 1.080
SN 36 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 6.840
sB 36 | 227579 3/4"-10 X 2-1/4" A-325T BOLT WITH FULL THREAD 0.420 15.120
Lce 18 | 227668 3/4"-10 X 3-1/2" A-325T BOLT WITH FULL THREAD 0.540 9.720
LCF 18 | 312152 3/4" GALVANIZED FLAT WASHER (F436) 0.080 1.440
LCcL 18 | 312153 3/4" GALVANIZED LOCKWASHER 0.030 0.540
LCN 18 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 3.420
Total Wt 1280.43 Ib [581.33 kg]
STEP BOLT STP
CLIP (REF)
—_
7/ AN

STEP BOLT INSTALLATION

LEG TO LEG CONNECTION
(SIDE PLATES NOT SHOWN FOR CLARITY)

SITE

CITY OF PORTLAND FD, ME

DESCRIPTION

SECTION V-5.0 (140" - 160’ ELEVATION)

valmont ¥

MOTOROLA SOLl:IT|ONS 1-877-467-4763 Plymouth, IN
U 19X 180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. -
COPYRIGHT 2013 3243 70 2 3
@A <ACBATCH> SKK 8/10/2016 S ROPRIETARY NOTE. DWG. NO 'IO'I B
REV DESCRIPTION OF REVISIONS CPD BY DATE THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL : : N m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T e




ORIENT LEGS WITH P/N STAMP
TOWARD BOTTOM OF SECTION

INSTALL ANGLES WITH STAMPED
END TOWARD TOP OF SECTION

** DIAGONAL ANGLES MUST BE INSTALLED

WITH THE NON-BOLTED FACE UP, —14

THIS MAY BE ON THE OPPOSITE SIDE OF THE

SIDE PLATE THAN WHAT IS SHOWN IN THE DETAIL.

DD G ruaceo
BETWEEN
S ANGLES
~
I
\ L= |
L]

DETAILA
ANGLE INTERSECTION CONNECTION

(1.524m]

1
]

20'-0" [6.096

1'-3"[.381 m]
STEP BOLT SPACING

5.0"

of
¢:~"gq>‘°\ |
3
SEE LEG
CONNECTION
DETAIL
.0
1.524 m]
DIAGONAL CsnO(LXCse)

ANGLE

DETAILB
END SIDE PLATE ANGLE CONNECTION

DIAGONAL
| ANGLES |

/

DETAILC
MID SIDE PLATE ANGLE CONNECTION

PARTS LIST

ITEM QTY PART NO. PART DESCRIPTION UNIT WT. NET WT.
PLC 1 | 226160 PIPE LEG SECTION 20'-0" (CLIMBING) 2 1/2" SCH. 40 194.380 194.380
PLN 2 | 226161 PIPE LEG SECTION 20'-0" (NON-CLIMBING) 2 1/2" SCH. 189.170 378.340
STP 16 | 228189 STEP BOLT ASSY 5/8"-11 X 7" W/ LOCK WASHER HEAVY 1.100 17.600
UD, UMD, LMD, AND LD 24 | 227077 ANGLE V-5 STR 74 7/32" - 2" X 2" X 1/8" ANGLE (A36 10.710 257.040
ML 12 | 312123 5/8" GALVANIZED LOCKWASHER (53-22230) 0.020 0.240
AS 12 | 116467 SPACER 1/4" THICK 11/16" DIA HOLE 0.250 3.000
mB 12 | 227580 5/8"-11 X 2-1/4" A325T HOT DIPPED GALV. BOLT (FULL 0.640 7.680
MN 12 | 312501 5/8"-11 HOT DIPPED GALVANIZED NUT 0.120 1.440
SL 48 | 312153 3/4" GALVANIZED LOCKWASHER 0.030 1.440
SN 48 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 9.120
sB 48 | 227579 3/4"-10 X 2-1/4" A-325T BOLT WITH FULL THREAD 0.420 20.160
UH 3 | 227584 UPPER HORIZONTAL BRACE ANGLE FOR V-SERIES TOWER (2 10.630 31.890
Lce 12 | 227668 3/4"-10 X 3-1/2" A-325T BOLT WITH FULL THREAD 0.540 6.480
LCF 12 | 312152 3/4" GALVANIZED FLAT WASHER (F436) 0.080 0.960
LCcL 12 | 312153 3/4" GALVANIZED LOCKWASHER 0.030 0.360
LCN 12 | 312502 3/4"-10 HOT DIPPED GALVANIZED NUT 0.190 2.280

Total Wt 932.41 Ib [423.32 kg]
HORIZONTAL STEP BOLT STP
ANGLE CLIP (REF)
—_
AN 7/ AN
) |
/
DIAGONAL /
ANGLE

DETAILD
UPPER HORIZONTAL ANGLE CONNECTION

STEP BOLT INSTALLATION

LEG TO LEG CONNECTION
(SIDE PLATES NOT SHOWN FOR CLARITY)

SITE

CITY OF PORTLAND FD, ME

DESCRIPTION

SECTION V-5.0 (160" - 180 ELEVATION)

valmont ¥

MOTOROLA SOLl:IT|ONS 1-877-467-4763 Plymouth, IN
U 19X 180 1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. -
COPYRIGHT 2013 3243 70 p 3
@A <ACBATCH> SKK 8/10/2016 S ROPRIETARY NOTE. DWG. NO 'IO'I B
REV DESCRIPTION OF REVISIONS CPD BY DATE THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL : : N m
REVISION HISTORY INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF SKK 8/10/2016 26861 4T e




REBAR/ANCHOR STEEL TABLE

< 240" DIAPIER —» REE. ITEM | QTY PART DESCRIPTION UNITWT. NET WT.
81/2" ANGLE 1 18 11/4" DIA. x 80" LONG ANCHOR BOLT - 109881 27.88 501.80
m BOLTEXT. (1) 3.31° 2 3 EMBEDMENT PLATE - 217970 19.39 58.17
COVER o A 60 VERTICAL REBAR (#8 REBAR) 92.33 5539.87
B 138 CIRCULAR TIE (#5 REBAR) 13.20 1820.99
== FINISHED APPROX TOTAL WT # 7920.83
— == i / GRADE
f £ F
\/ = i** ‘“ W I J ;\ REBAR NOTES: ALL REINFORCING BARS MUST CONFORM TO ASTM A615 GRADE 60 SPECIFICATIONS
AN \ SR |
T
// b LU» 4 | = [N /
i i ‘ 7
TLJHW# | i FOUNDATION NOTES:
68" o
END ﬂ ; hhrr 1. SOIL AS PER REPORT BY TERRACON, PROJECT# J3165017, DATED 10/24/16, BORING B-2A, B-28, B-2C
REGION LI 2. REINFORCING BAR TO CONFORM TO ASTM A615 GRADE 60 SPECIFICATIONS. CONCRETE INSTALLATION TO CONFORM
(SEE TIE 0 W | TO ACI-318 (2008) BUILDING REQUIREMENTS FOR REINFORCED CONCRETE. ALL CONCRETE TO BE PLACED
LAYOUT ell— L i‘ L AGAINST UNDISTURBED EARTH FREE OF WATER AND ALL FOREIGN OBJECTS AND MATERIALS. A MINIMUM OF
DETAIL) 1l N T THREE INCHES OF CONCRETE SHALL COVER ALL REINFORCEMENT. WELDING OF REBAR NOT PERMITTED.
i ‘TA\ == i 3. A COLD JOINT IS PERMISSIBLE UPON CONSULTATION WITH PIROD. ALL COLD JOINTS SHALL BE COATED WITH
i, [ BONDING AGENTS PRIOR TO SECOND POUR.
1041 518" ‘ Lvuwv 4. ALL REINFORCING STEEL TO BE FORMED INTO A CAGE PRIOR TO SETTING INTO POSITION IN THE EXCAVATED
- o, 1 PIER.
1] IR 5. PERMANENT STEEL CASING SHALL NOT BE USED WITHOUT CONSENT FROM FOUNDATION DESIGNERS.
== L @ 6. BENDING, STRAIGHTENING OR REALIGNING (HOT OR COLD) OF THE ANCHOR BOLTS BY ANY METHOD IS
1 1l PROHIBITED.
i T 7. CROWN TOP OF FOUNDATION FOR PROPER DRAINAGE.
8. FOUNDATION IS TO BEAR ON INSITU GNEISS BEDROCK AT APPROXIMATELY 34.5' BELOW GRADE. THE BEARING
SURFACE IS TO BE FREE OF ANY LOOSE MATERIAL & SUBSEQUENTLY INSPECTED BY A QUALIFIED ON-SITE
16%5 7He" GEOTECHNICAL ENGINEER.
m H H ‘ H ‘ H H m 9. ATEMPORARY, FULL LENGTH STEEL CASING MAY BE REQUIRED DURING INSTALLATION.
‘ ‘ 10. DRILLING SLURRY AND TREMIE METHODS OF CONCRETE PLACEMENT MAY BE REQUIRED DURING INSTALLATION.
11. DIFFICULT DRILLING AND/OR ROCK CORING IS TO BE EXPECTED BELOW A DEPTH OF 30.5 FT. THE DRILLING
CONTRACTOR SHOULD BE PREPARED TO REMOVE ROCK AND/OR ROCK CORES FROM THE EXCAVATION.
H ‘ ‘ H 12. THE CAISSON MUST PENETRATE A MINIMUM OF 4' INTO THE GNEISS BEDROCK LAYER.
m H H H H m 13. IF GNEISS BEDROCK LAYER IS ENCOUNTERED AT SHALLOWER DEPTHS OR NOT ENCOUNTERED AT ALL, VALMONT
INDUSTRIES MUST BE CONTACTED FOR RE-EVALUATION. THE FINAL DESIGN MIGHT CHANGE BASED ON THE DEPTH
! ¢ OF TOWER OF BEDROCK
 —— — = .
346"
55 13/16"
- L
19
- H H ‘ ‘ H ‘ ‘ H “ #8 VERTICAL REBAR
o) 20 PIECES PER PIER
® B ‘ EQUALLY SPACED, TO
= BE PLACED INSIDE TIES
I T | ey
° | N L
i .
190" M L | MJ #8 VERTICAL REBAR - TO BE SPACED EQUALLY
PACK NON-SHRINK STRUCTURAL GROUT UNDER FLANGE AFTER LEVELING TOWER il ] T ‘_rj ARoxyPDRvgivmggmsLlEnﬁgﬁczusl_ﬁgpss
NON-SHRINK GROUT TO HAVE COMPRESSIVE STRENGTH OF 5000 PS| @28 DAYS il K
CONCRETE NOTES: 16.3 CUBIC YARDS OF CONCRETE PER PIER REQUIRED (48.9 TOTAL). Iy, |
CONCRETE TO HAVE MIN COMPRESSIVE STRENGTH OF 4500 PS| @ 28 DAYS. 1T i T
R L I
o |
6-8" T I N
END
REGION
(SEETIE = 7
LAYOUT W
DETAIL) w
[ TOPOFPIER CIRCULAR TIE LAYOUT Al ﬁf‘
ATTENTION CONTRACTOR INSTALLING ANCHOR BOLT! T E— et e L | \ uﬂ
11/4" DIA. ANCHOR BOLTS REQUIRED. 6" -3 ; =
PLACE ONE TIE 3" FROM THE END TIE \ I
VERIFY THE PART NUMBER AND SIZES FOR ALL COMPONENTS ON THIS PAGE. —
IF THERE ARE ANY DISCREPANCIES, PLEASE NOTIFIY VALMONT/PIROD, INC - AT THE TOP AND BOTTOM OF PIER. TG A‘ ‘
BRIOR TO INSTALLATION, 5 2&1!32 [ \ PLACE REMAINING TIES @ 5 29/32" 1T | LAP DIM = 1-9 3/4"
TEMPLATE INSTALLATION NOTES: * NOMINAL SPACING WITHIN END REGIONS = =T .
1. TEMPLATE PLACEMENT MUST BE +/- 3", 5 2&1/32" 8; N1 i 3??2 El;lnoAmrgé'li gl;ﬁgfg;e ==l T —
2. TEMPLATE ASSEMBLY MUST BE LEVEL +/- 1°. - .
e iate el ik
4. INSTALLED TEMPLATE CLEARANCE: 2" MIN - 4" MAX LAPS ON ADJACENT TIES (SIDE VIEW)
5. MUST USE TEMPLATE ASSEMBLY #213280 ARE 180 DEGREES APART.
SITE DESCRIPTION
CITY OF PORTLAND FD, ME DRILLED PIERS va m O n
MOTOROLA SOLUTIONS TOWER FOUNDATION #1
1-877-467-4763 Plymouth, IN
1-800-547-2151 Salem, OR STRUCTURES
ENG. FILE NO. -
@B REVISED FOUNDATIONS FOR BORINGS B-2A, B-2B & B-2C mMs13 | 111152016 COPYRIGHT 2013 324370 Oz
@A UPDATED FOUNDATION DESIGN PER REVISED SOIL REPORT mMs13 | 102712016 P SWE NG a 3
REV DESCRIPT'ON OF REVISIONS CPD BY DATE THE DATA AND TECP}NIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT STRUCTURE APPROVAL FOUNDATION APPROVAL : : PN m
INDUSTRIES AND CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF
REVISION HISTORY MS13 11/15/2016 268614F




DETAIL B
(TYP. ALL ANGLE TO ANGLE CONNECTIONS)

NUMBER OF HOLES
AND BOLT PATTERN
VARIES

ICX)

vl iy O —

LANGLES MUST BE KEPT LEVEL ALONG SPAN
USE INTERMEDIATE SUPPORTS AS NEEDED

PARTS LIST
ITEM[ _QTY | PARTNO. DESCRIPTION LENGTH

1 3 SEE "B" CORNER TEMPLATE PLATE

2 6 SEE"C" CORNER ANGLE

3 |SEE"D"| SEE"D" SPACER ANGLE

4 | SEE"E" [ SEE"E" SPACER ANGLE

5 6 191700 SPACER TUBE (LONG) 123/32in

6 6 246856 SPACER TUBE (SHORT) 11/32in
NOTE: 7 12 141068 1/2" UNC HEX BOLT (GRADE 5) 3in
DI% NOTNFSI;‘LY 8 | SEE"F" | 141062 1/2" UNC HEX BOLT (GRADE 5) 11/2in
IA"%TSlENSIErIJ S SET 9 [SEE"G 312500 1/2" UNC HEX NUT (A563)

INSTALLER NOTE:

SPACER TUBES, ITEMS 5 & 6
ARE NOT USED ON STRAIGHT SECTIONS
(SEE DETAILS BELOW)

SECTION A-A
(FOR 2' IN 20" TAPERED SECTIONS)

SECTION A-A
(FOR STRAIGHT SECTIONS)

TOLERANCE NOTES DESCRIPTION

TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE: ,ﬁgg;'?f&g'ﬂ:g?;&?ggféé va I m o n t

SAWED, SHEARED AND GAS CUT EDGES (# 0.030") ) V-

DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN

LASER CUT EDGES AND HOLES (# 0.070") - NO CONING OF HOLES 4' THRU 50' BASE WIDTHS 1.888-880-9191 Salem, OR STRUCTURES

BENDS ARE # 1/2 DEGREE
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087] SAN| B/13/2013 | ar) GTHER MACHINING (£0.090°) SPONG. | DRAWNBY NG, APPROVAL FARTNO. =
@B _| ADDED ADDITIONAL SOLID ROD TEMPLATES 5182 | SAN| 6/18/2013 | ALL OTHER ASSEMBLY (2 0.060") 5182 |SAN  3/23/2012 | WRH 8/15/2013 SEE TABLE ox
@A _|ADDED 43 THRU 46 TEMPLATES ON PAGE 5 5182 | SAN|_5/7/2013 3
REV DESCRIPTION OF REVISIONS CPD | BY DATE T DATA AND TELHNIGUES CONTAINED N THIS DRAWING ARE PROPRIETARY INFORMATION OF VALIWONT CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 178688 = R

REVISION HISTORY VELMORT INDUBTRIED B BTRICTLY PROMBITED. o r oL CSUREWITHOUTTHE CoNsEnTor 1 01 | 01 SHOP MVC  8/15/2013 =




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR #12 B/D LEGS - (6) 1" ANCHOR BOLTS - 6" CENTERS
ASSEMBLYNO. | "A"DIM. | "B"PIN "C" PIN "D"PIN | "D"QTY | "E"PIN | "E"QTY | "F"QTY | "G"QTY
178688 20" 194071 194069 191684 1 NA 0 24 24
178689 50" 194071 194070 191684 1 NA 0 24 24
178690 60" 194071 194069 191688 1 NIA 0 24 24
178691 70" 194071 194070 191688 1 NIA 0 24 24
178692 g.0" 194071 194069 191692 1 NA 0 24 24
178693 90" 194071 194070 191602 1 NIA 0 24 24
178694 100" 194071 194070 191694 1 N/A 0 24 24
196301 110" 194071 194069 191686 1 191688 2 36 36 12°(TYP)
196302 120" 194071 194070 191686 1 191688 2 36 36
196316 130" 194071 194069 191688 1 191689 2 36 36
196963 140" 194071 194070 191688 1 191689 2 36 36
198133 150" 194071 194069 191690 1 191690 2 36 36
198469 160" 194071 194070 191690 1 191690 2 36 36
198470 170" 194071 194069 191690 1 191692 2 36 36
198687 180" 194071 194070 191690 1 191692 2 36 36
198688 190" 194071 194069 191692 1 191693 2 36 36
198689 200" 194071 194070 191692 1 191693 2 36 36 ”
198690 210" 194071 194069 191694 1 191694 2 36 36 ® & Q\
199775 220" 194071 194070 191694 1 191694 2 36 36 ‘ ‘
199776 230" 194071 194069 191690 1 191690 4 48 48 L 6" 11/8" DIA. THRU
(REF) (TYP. 6 PLACES)
199897 240" 194071 194070 191690 1 191690 4 48 48
199898 25'0" 194071 194069 191690 1 191691 a 48 48
206553 26'0" 194071 194070 191690 1 191691 4 48 48
206633 270" 194071 194069 191690 1 191692 4 48 48
206634 280" 194071 194070 191690 1 191692 4 28 48
206635 29'0" 194071 194069 191690 1 191693 4 48 48
206636 300" 194071 194070 191690 1 191693 a 48 48
207404 310" 194071 194069 191690 1 191694 4 48 48
207405 320" 194071 194070 191690 1 191694 4 48 48
w DESCRIFTIDXNCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (% 0.070") - NO CONING OF HOLES 4' THRU 50" BASE WIDTHS 1-888-880-9191 Salem, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN| 813/2013 ﬁf,'_‘g?.:g:;;gﬁ:ﬁgz 0.090" SPoNO—— T ORAWNGY NG APPROVAL SARTNG. ~
& Lo omonis 53 o s s o o AL s kel 4457 stz [sm seazoneweie siisaons SEETABLE o
REV DESCRIPTION OF REVISIONS cPD BY DATE ﬁ&%:mwwwwggmmﬁméwgmm CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 1 78688 :: %
REVISION HISTORY VAUMONT INDUBTRIEB I8 STRIGTLY PROHIBITED. 0101 SHOP MVC  8/15/2013




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR #12 B/D LEGS - (6) 1 1/4" ANCHOR BOLTS - 7" CENTERS
ASSEMBLY NO. "A" DIM. "B" PIN "C"PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
212394 4'-0" 211149 194069 191684 1 N/A 0 24 24
212395 50" 211149 194070 191684 1 N/A 0 24 24
212396 6'-0" 211149 194069 191688 1 N/A 0 24 24
212397 7-0" 211149 194070 191688 1 N/A 0 24 24
212400 8'-0" 211149 194069 191692 1 N/A 0 24 24
212401 9'-0" 211149 194070 191692 1 N/A 0 24 24
212402 10'-0" 211149 194070 191694 1 N/A 0 24 24
212403 11'-0" 211149 194069 191686 1 191688 2 36 36
212447 12'-0" 211149 194070 191686 1 191688 2 36 36
212448 13'-0" 211149 194069 191688 1 191689 2 36 36
212449 14'-0" 211149 194070 191688 1 191689 2 36 36
213273 15'-0" 211149 194069 191690 1 191690 2 36 36
213274 16'-0" 211149 194070 191690 1 191690 2 36 36
213278 17'-0" 211149 194069 191690 1 191692 2 36 36
213279 18'-0" 211149 194070 191690 1 191692 2 36 36
213280 19'-0" 211149 194069 191692 1 191693 2 36 36
213281 20'-0" 211149 194070 191692 1 191693 2 36 36
213283 21'-0" 211149 194069 191694 1 191694 2 36 36
213286 22'-0" 211149 194070 191694 1 191694 2 36 36 L J
213305 23-0" 211149 194069 191690 1 191690 4 48 48 ™ 1 3187 DIA. THRU
(REF) (TYP. 6 PLACES)
213306 24'-0" 211149 194070 191690 1 191690 4 48 48
213307 25'-0" 211149 194069 191690 1 191691 4 48 48
213308 26'-0" 211149 194070 191690 1 191691 4 48 48
213309 27-0" 211149 194069 191690 1 191692 4 48 48
213310 28'-0" 211149 194070 191690 1 191692 4 48 48
213311 29'-0" 211149 194069 191690 1 191693 4 48 48
213312 30'-0" 211149 194070 191690 1 191693 4 48 48
213329 31'-0" 211149 194069 191690 1 191694 4 48 48
213330 32'-0" 211149 194070 191690 1 191694 4 48 48
TOLERANGE NOTES T ANCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (# 0.070") - NO CONING OF HOLES 4' THRU 50" BASE WIDTHS 1.888.880.9191 Salem, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN| 8/13/2013 ﬁf,'_‘gﬁ,ﬁgf;;g"ﬂ’ﬁﬁgz 0,030 SPONO—— T ORAWNEY ENG APPROVAL SARTNG. =
& [sseen sonmonr et o Tt stz s st | A G Mt 57 stee |SaN " armaore | Wei arsaora SEETABLE o
REV DESCRIPTION OF REVISIONS cPD BY DATE ﬁ&%:mwwww&wmmﬁmﬁwgmm CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 1 78688 : %
REVISION HISTORY VALMONT INOUBTRIES I8 STRICTLY PROHIBITED, 0101 SHOP MVC  8/15/2013




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR #12 B/D LEGS - (12) 1" ANCHOR BOLTS - 6" CENTERS
ASSEMBLY NO. "A" DIM "B" PIN "C"PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
217611 12'-0" 194072 194070 191686 1 191688 2 36 36
217612 13'-0" 194072 194069 191688 1 191689 2 36 36
217613 14'-0" 194072 194070 191688 1 191689 2 36 36
217614 15'-0" 194072 194069 191690 1 191690 2 36 36
217615 16'-0" 194072 194070 191690 1 191690 2 36 36
217616 17-0" 194072 194069 191690 1 191692 2 36 36
217617 18'-0" 194072 194070 191690 1 191692 2 36 36
217618 19'-0" 194072 194069 191692 1 191693 2 36 36
217619 20'-0" 194072 194070 191692 1 191693 2 36 36
217620 21'-0" 194072 194069 191694 1 191694 2 36 36
217621 22'-0" 194072 194070 191694 1 191694 2 36 36
217622 23'-0" 194072 194069 191690 1 191690 4 48 48
217623 24'-0" 194072 194070 191690 1 191690 4 48 48
217624 25'-0" 194072 194069 191690 1 191691 4 48 48
217625 26'-0" 194072 194070 191690 1 191691 4 48 48 (&) (&)
217626 27'-0" 194072 194069 191690 1 191692 4 48 48
217627 28'-0" 194072 194070 191690 1 191692 4 48 48 3 @ Qi
217628 29'-0" 194072 194069 191690 1 191693 4 48 48 (REF)
217932 30'-0" 194072 194070 191690 1 191693 4 48 48 L 6" J 11/8" DIA. THRU
217933 310" 194072 | 194069 | 191690 1 191694 2 48 48 (REF) (TYP. 12 PLAGES)
217934 32'-0" 194072 194070 191690 1 191694 4 48 48
207407 33'-0" 194072 194069 191694 1 191694 4 48 48
207408 34'-0" 194072 194070 191694 1 191694 4 48 48
207412 35'-0" 194072 194069 191686 1 191692 6 60 60
207413 36'-0" 194072 194070 191686 1 191692 6 60 60
207660 37'-0" 194072 194069 191690 1 191692 6 60 60
211417 38'-0" 194072 194070 191690 1 191692 6 60 60
159601 39'-0" 194072 194069 191688 1 191693 6 60 60
159602 40'-0" 194072 194070 191688 1 191693 6 60 60
249790 41'-0" 194072 194069 191692 1 191693 6 60 60
TOLERANGE NOTES T ANCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (# 0.070") - NO CONING OF HOLES 4" THRU 50' BASE WIDTHS 1.888.880.9191 Salom, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN| 8/13/2013 ﬁf,'_‘gﬁ,ﬁgf;;g"ﬂ’ﬁﬁgz 0.090" SPoNo— T ORAWNBY NG APPROVAL SARTNO. N
2 o oabnmonus o o e s e o o | S sive [San " seyaore| e siisaons SEE TABLE o
REV DESCRIPTION OF REVISIONS cPD BY DATE ﬁ&%;mwwww&#mm&m&w&mm CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 1 78688 : %
REVISION HISTORY VALMONT INOUBTRIES I8 STRICTLY PROHIBITED, 0101 SHOP MVC  8/15/2013




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR #12 B/D LEGS - (12) 1 1/4" ANCHOR BOLTS - 7" CENTERS
ASSEMBLY NO. "A" DIM. "B" PIN "C"PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
213356 12'-0" 211159 194070 191686 1 191688 2 36 36
213357 13'-0" 211159 194069 191688 1 191689 2 36 36
213358 14'-0" 211159 194070 191688 1 191689 2 36 36
213359 15'-0" 211159 194069 191690 1 191690 2 36 36
213360 16'-0" 211159 194070 191690 1 191690 2 36 36
213361 17'-0" 211159 194069 191690 1 191692 2 36 36
213362 18'-0" 211159 194070 191690 1 191692 2 36 36
213363 19'-0" 211159 194069 191692 1 191693 2 36 36
213364 20'-0" 211159 194070 191692 1 191693 2 36 36
213365 21'-0" 211159 194069 191694 1 191694 2 36 36
213366 22'-0" 211159 194070 191694 1 191694 2 36 36
213367 23'-0" 211159 194069 191690 1 191690 4 48 48
213368 24'-0" 211159 194070 191690 1 191690 4 48 48
213369 25'-0" 211159 194069 191690 1 191691 4 48 48
213370 26'-0" 211159 194070 191690 1 191691 4 48 48
213371 27'-0" 211159 194069 191690 1 191692 4 48 48
213372 28'-0" 211159 194070 191690 1 191692 4 48 48
213373 29'-0" 211159 194069 191690 1 191693 4 48 48
213374 30'-0" 211159 194070 191690 1 191693 4 48 48
213375 31'-0" 211159 194069 191690 1 191694 4 48 48
213376 32'-0" 211159 194070 191690 1 191694 4 48 48
213377 33'-0" 211159 194069 191694 1 191694 4 48 48
213378 34'-0" 211159 194070 191694 1 191694 4 48 48
213379 35'-0" 211159 194069 191686 1 191692 6 60 60 (REF) : Ti’ggﬁ&"ggé)
213470 36'-0" 211159 194070 191686 1 191692 6 60 60 ’
213480 37-0" 211159 194069 191690 1 191692 6 60 60
213815 38'-0" 211159 194070 191690 1 191692 6 60 60
213816 39'-0" 211159 194069 191688 1 191693 6 60 60
213817 40'-0" 211159 194070 191688 1 191693 6 60 60
213818 41'-0" 211159 194069 191692 1 191693 6 60 60
214163 42'-0" 211159 194070 191692 1 191693 6 60 60
183827 43'-0" 211159 194069 191690 1 191694 6 60 60
183828 44'-0" 211159 194070 191690 1 191694 6 60 60
184036 45'-0" 211159 194069 191694 1 191694 6 60 60
184037 46'-0" 211159 194070 191694 1 191694 6 60 60
TOLERANGE NOTES T ANCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (# 0.070") - NO CONING OF HOLES 4" THRU 50' BASE WIDTHS 1.888.880.9191 Salem, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN| 8/13/2013 f\f[‘g?:,‘gf;;g"‘,’:ﬂgf, 0.090" SPoNo— T ORAWNBY NG APPROVAL SARTNO. -
2 o oabnmonus o o e s e o o | S sive [San " seyaore| e siisaons SEE TABLE 2
REV DESCRIPTION OF REVISIONS cPD BY DATE ﬁ&%:mwwww&#ﬂmﬁm&w&mﬂ CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 1 78688 : %

REVISION HISTORY

VALMONT INDUSTRIE I8 STRICTLY PROHIBITED.

01 ] 01 SHOP

MVC  8/15/2013




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR#12 B/D LEGS - (18) 1 1/4" ANCHOR BOLTS - 9" B.C.
ASSEMBLY NO. "A" DIM. "B" PIN "C" PIN "D" PIN "D" QTY "E" PIN "E" QTY "F"QTY "G" QTY
246901 20'-0" 246890 194070 191692 1 191693 2 36 36
246902 21'-0" 246890 194069 191694 1 191694 2 36 36
246903 22'-0" 246890 194070 191694 1 191694 2 36 36
246904 23'-0" 246890 194069 191690 1 191690 4 48 48
246905 24'-0" 246890 194070 191690 1 191690 4 48 48
246906 25'-0" 246890 194069 191690 1 191691 4 48 48 127 (TYP)
246907 26'-0" 246890 194070 191690 1 191691 4 48 48
246908 27'-0" 246890 194069 191690 1 191692 4 48 48
246909 28'-0" 246890 194070 191690 1 191692 4 48 48
246910 29'-0" 246890 194069 191690 1 191693 4 48 48
246911 30'-0" 246890 194070 191690 1 191693 4 48 48
246912 31'-0" 246890 194069 191690 1 191694 4 48 48
246913 32'-0" 246890 194070 191690 1 191694 4 48 48
246914 33-0" 246890 194069 191694 1 191694 4 48 48
246915 34'-0" 246890 194070 191694 1 191694 4 48 48
246916 35'-0" 246890 194069 191686 1 191692 6 60 60
246917 36'-0" 246890 194070 191686 1 191692 6 60 60
246918 37-0" 246890 194069 191690 1 191692 6 60 60
246919 38'-0" 246890 194070 191690 1 191692 6 60 60
246920 39'-0" 246890 194069 191688 1 191693 6 60 60
246921 40-0" 246890 194070 191688 1 191693 6 60 60 X 13/8" DIA. THRU
246922 410" 246890 194069 191692 1 191693 6 60 60 (REF) (TYP- 18 PLAGES)
246923 42'-0" 246890 194070 191692 1 191693 6 60 60
246924 43'-0" 246890 194069 191690 1 191694 6 60 60
246925 44'-0" 246890 194070 191690 1 191694 6 60 60
246926 45'-0" 246890 194069 191694 1 191694 6 60 60
246927 46'-0" 246890 194070 191694 1 191694 6 60 60
246928 47'-0" 246890 194069 191690 1 191692 8 72 72
246929 48'-0" 246890 194070 191690 1 191692 8 72 72
246930 49'-0" 246890 194069 191686 1 191693 8 72 72
246931 50'-0" 246890 194070 191686 1 191693 8 72 72
TOLERANGE NOTES T ANCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (2 0.070") - NO CONING OF HOLES 4" THRU 50' BASE WIDTHS 1.888.880.9191 Salom, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN| 8/13/2013 gf,’_‘gﬁ,ﬁgf;;g"ﬂ’:ﬁjgz 0.090" SPoNo— T ORAWNBY NG APPROVAL SARTNO. =
2 o oabnmonus o o e s s oo et s | LGNt sive [San " seyaore| e siisaons SEE TABLE 2
REV DESCRIPTION OF REVISIONS cPD BY DATE ﬁﬁﬁ:“?ﬂmﬂmmml’w&#mmﬁm&wgmm CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 1 78688 : %
REVISION HISTORY VALMONT INOUBTRIES I8 STRICTLY PROHIBITED, 0101 SHOP MVC  8/15/2013




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR 5" & 6" PIPE LEGS - (8) 3/4" ANCHOR BOLTS (9" B.C.)

ASSEMBLY NO. A" DIM "B"PIN "C" PIN D" PIN D" QTY "E"PIN "E"QTY "F" QTY "G"QTY
199595 70" 191695 194070 191688 1 N/A 0 24 24
199596 90" 191695 194070 191692 1 N/A 0 24 24
199597 110" 191695 194069 191686 1 191688 2 36 36
199598 13-0" 191695 194069 191688 1 191689 2 36 36
199599 150" 191695 194069 191690 1 191690 2 36 36
199600 170" 191695 194069 191690 1 191692 2 36 36
199766 190" 191695 194069 191692 1 191693 2 36 36
206637 210" 191695 194069 191694 1 191694 2 36 36

NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

13/16" DIA. THRU
(TYP. 8 PLACES)

ASSEMBLY CHART FOR 8" PIPE LEGS - (8) 1" ANCHOR BOLTS (11 3/4"B.C.)
ASSEMBLY NO. "A" DIM "B" PIN "C" PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
206638 11-0" 191696 194069 191686 1 191688 2 36 36
207429 13-0" 191696 194069 191688 1 191689 2 36 36
207653 150" 191696 194069 191690 1 191690 2 36 36
207661 17-0" 191696 194069 191690 1 191692 2 36 36
207673 190" 191696 194069 191692 1 191693 2 36 36
207674 210" 191696 194069 191694 1 191694 2 36 36
207774 23-0" 191696 194069 191690 1 191690 4 48 48
207775 250" 191696 194069 191690 1 191691 4 48 48
207776 270" 191696 194069 191690 1 191692 4 48 48
207777 29'-0" 191696 194069 191690 1 191693 4 48 48
207778 31-0" 191696 194069 191690 1 191694 4 48 48 1 116" DIA. THRU
207779 33-0" 191696 194069 191694 1 191694 4 48 48 (TYP. 8 PLACES)
TOLERANGE NOTES DESCRIFTID;-‘\NCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (% 0.070") - NO CONING OF HOLES 4' THRU 50" BASE WIDTHS 1-888-880-9191 Salem, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN] 8/13/2013 ﬁf,'_‘g?.:g:;;gﬁ:ﬁgz 0.0307) PO N DRAWN BY ENG. APPROVAL PARTNO. 3
o opoAgDION sous P TNPTS 10 e sz s | AL o el < cary 5192 |oan _sonore|wRsrisizons SEETABLE T
REV DESCRIPTION OF REVISIONS cPD BY DATE ﬁ&%xwmummmmw&#mmﬁm&wgmm CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 1 78688 : %
REVISION HISTORY VAUMONT INDUBTRIEB I8 STRIGTLY PROHIBITED. 0101 SHOP MVC  8/15/2013




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR 10" PIPE LEGS - (10) 7" ANCHOR BOLTS (14" B.C.)

ASSEMBLY NO. "A" DIM "B"PIN "C" PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
207780 110" 191697 194069 191686 1 191688 2 36 36
207781 130" 191697 194069 191688 1 191689 2 36 36
207782 150" 191697 194069 191690 1 191690 2 36 36
207783 170" 191697 194069 191690 1 191692 2 36 36
207784 190" 191697 194069 191692 1 191693 2 36 36
207787 210" 191697 194069 191694 1 191694 2 36 36
207788 230" 191697 194069 191690 1 191690 4 48 48
207789 250" 191697 194069 191690 1 191691 4 48 48
207790 270" 191697 194069 191690 1 191692 4 48 48
207791 29'-0" 191697 194069 191690 1 191693 4 48 48
207792 310" 191697 194069 191690 1 191694 4 48 48
207793 33-0" 191697 194069 191694 1 191694 4 48 48

NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

11/6" DIA. THRU
(TYP. 10 PLACES)

ASSEMBLY CHART FOR 12" PIPE LEGS - (12) 1" ANCHOR BOLTS (16" B.C.)
ASSEMBLY NO. "A" DIM "B" PIN "C"PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
207794 11'-0" 191698 194069 191686 1 191688 2 36 36
207795 13'-0" 191698 194069 191688 1 191689 2 36 36
207796 15'-0" 191698 194069 191690 1 191690 2 36 36
207797 17'-0" 191698 194069 191690 1 191692 2 36 36
207798 19'-0" 191698 194069 191692 1 191693 2 36 36
207799 21'-0" 191698 194069 191694 1 191694 2 36 36 16"B.C.
207800 23'-0" 191698 194069 191690 1 191690 4 48 48 (REF)
207801 25'-0" 191698 194069 191690 1 191691 4 48 48
207802 27'-0" 191698 194069 191690 1 191692 4 48 48
207803 29'-0" 191698 194069 191690 1 191693 4 48 48
207804 31'-0" 191698 194069 191690 1 191694 4 48 48 11/16" DIA. THRU
207805 330" 191698 194069 191694 1 191694 4 48 48 (TYP. 12 PLACES)
TOLERANGE NOTES T ANCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (# 0.070") - NO CONING OF HOLES 4' THRU 50" BASE WIDTHS 1.888.880.9191 Salem, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN| 8/13/2013 ﬁf,’_‘g?:gf;;g"ﬂ’:ﬁgz 0.090" SPoNo— T ORAWNBY NG APPROVAL SARTNO. -
& [sseen sonmonr et o Tt s st | LG R £ stee |SaN " armaore | Wei arsaora SEETABLE o
REV DESCRIPTION OF REVISIONS cPD BY DATE ﬁ&%{fﬁam‘lmmmmw&#mmﬁm&wgmm CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 1 78688 :: %
REVISION HISTORY VALMONT INOUBTRIES I8 STRICTLY PROHIBITED, 0101 SHOP MVC  8/15/2013




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR SOLID V SERIES LEGS - (2) 1" ANCHOR BOLTS - 6" CENTERS
ASSEMBLYNO. | "A"DIM. | "B"PIN "C" PIN "D"PIN | "D"QTY | "E"PIN | "E"QTY | "F"QTY | "G"QTY
246933 240" 246884 194069 191684 1 NIA 0 24 24
246934 5'-0" 246884 194070 191684 1 N/A [) 24 24 @ @\
246935 6-0" 246884 194069 191688 1 NIA 0 24 24 i i
246936 70" 246884 194070 191688 1 NIA 0 24 24
246937 80" 246884 194069 191692 1 NIA 0 24 24 Lﬁ" (REF) J 11/8" DIA. THRU
246938 9-0" 246884 194070 191692 1 NIA 0 24 24 (TYP. 2PLACES)

NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

ASSEMBLY CHART FOR SOLID V SERIES LEGS - (2) 1 1/4" ANCHOR BOLTS - 7" CENTERS
ASSEMBLY NO. "A" DIM. "B" PIN "C"PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
246939 4'-0" 246885 194069 191684 1 N/A 0 24 24
246940 50" 246885 | 194070 | 191684 1 N/A 0 24 24 @ O
246941 6'-0" 246885 194069 191688 1 N/A 0 24 24 | |
246942 7-0" 246885 194070 191688 1 N/A 0 24 24
246943 8'-0" 246885 194069 191692 1 N/A 0 24 24 7 (REF) 1 3/8" DIA. THRU
246944 90" 246885 194070 191692 1 N/A 0 24 24 (TYP. 2PLACES)
TOLERANGE NOTES T ANCHOR TEMPLATE ASSEMBLY
TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE: va I m o n t
SAWED, SHEARED AND GAS CUT EDGES (# 0.0307) FOR #12 B/D LEG, V-SERIES LEG
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (# 0.070") - NO CONING OF HOLES 4' THRU 50" BASE WIDTHS 1.888.880.9191 Salem, OR STRUCTURES
BEND! E 2 DEGREE
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087] SAN| 81312013 | mrr Omnis mAa G (20,0307 SPONO—— T ORAWNEY ENG APPROVAL SARTNG. <
g ADDED ADDITIONAL SOLID ROD TEMPLATES 5182 [ SAN| 6/18/2013 | AL GTHER ASSEMBLY (£ 0.060% 5182 |SAN  3/23/2012 | WRH 8/15/2013 SEE TABLE o
ADDED 43 THRU 46 TEMPLATES ON PAGE 5 5182 | SAN|_5/7/2013 52
REV DESCRIPTION OF REVISIONS CPD | BY DATE T DATA AND TELHNIGUES CONTAINED N THIS DRAWING ARE PROPRIETARY INFORMATION OF VALIWONT CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 178688 = R
REVISION HISTORY ANt BUBISE 1 ST pRtRRED. T Lo OR DISCLOSLREWTTHOUTTHE CONSENTOF | 01 | 01 SHOP MVC _ 8/15/2013 -




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

EVMB RTFOR DV SERIESLEGS-(4) 1" RBOLTS - 6" CENTER
ASSEMBLYNO. | "A"DIM. "B" PIN "C" PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY 3"
246945 40" 246886 | 194069 | 191684 1 N/A 0 24 24 (REF) ‘ ‘
246946 5'-0" 246886 194070 191684 1 N/A 0 24 24 > @
246947 6'-0" 246886 194069 191688 1 N/A 0 24 24 ‘ O ‘
246948 70" 246886 194070 191688 1 N/A 0 24 24 @ Q
246949 8'-0" 246886 194069 191692 1 N/A 0 24 24 | |
246950 9'-0" 246886 194070 191692 1 N/A 0 24 24 L J -
246951 10'-0" 246886 194070 191694 1 N/A 0 24 24 6" (REF) 2&’3 f L._f:g;
246952 110" 246886 194069 191686 1 191688 2 36 36
NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!
EVB RTFOR DV SERIESLEGS - (4)11/4" RBOLTS - 7" CENTER
ASSEMBLYNO. | "A"DIM. "B"PIN "C"PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
246953 40" 246887 194069 191684 1 N/A 0 24 24
246954 50" 246887 194070 191684 1 N/A 0 24 24
246955 60" 246887 194069 191688 1 N/A 0 24 24
246956 7-0" 246887 194070 191688 1 N/A 0 24 24
246957 8-0" 246887 194069 191692 1 N/A 0 24 24
246958 9'-0" 246887 194070 191692 1 N/A 0 24 24 5"
246959 100" 246887 194070 191694 1 N/A 0 24 24 (REF)
246960 110" 246887 194069 191686 1 191688 2 36 36
246961 120" 246887 194070 191686 1 191688 2 36 36
246962 130" 246887 194069 191688 1 191689 2 36 36
187000 140" 246887 194070 191688 1 191689 2 36 36 1 316" DIA. THRU
187001 150" 246887 194069 191690 1 191690 2 36 36 (TYP. 4 PLACES)
187523 160" 246887 194070 191690 1 191690 2 36 36
187524 17-0" 246887 194069 191690 1 191692 2 36 36
187525 180" 246887 194070 191690 1 191692 2 36 36
187526 190" 246887 194069 191692 1 191693 2 36 36
187527 20-0" 246887 194070 191692 1 191693 2 36 36
TOLERANCE NOTES DESCRIPTION

TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE:
SAWED, SHEARED AND GAS CUT EDGES (% 0.030")
DRILLED AND GAS CUT HOLES (# 0.030") - NO CONING OF HOLES

ANCHOR TEMPLATE ASSEMBLY
FOR#12 B/D LEG, V-SERIES LEG
& SOLID ROD LEG SECTIONS

valmont 3¢

1-877-467-4763 Plymouth, IN

LASER CUT EDGES AND HOLES (2 0.070") - NO CONING OF HOLES 4' THRU 50" BASE WIDTHS 1-888.880-9191 Salem, OR STRUCTURES
BENDS ARE * 1/2 DEGREE
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN B/13/2013 | o) GTHER MACHINING (£0.030% SFONO— T ORAWNEY NG APPROVAL SARTNO. =
@B _| ADDED ADDITIONAL SOLID ROD TEMPLATES 5182 | SAN| 6/18/2013 | ALL OTHER ASSEMBLY (2 0.060") 5182 |SAN  3/23/2012 | WRH 8/15/2013 SEE TABLE ; o
@A | ADDED 43 THRU 46 TEMPLATES ON PAGE 5 5182 | SAN|_5/7/2013 B
REV DESCRIPTION OF REVISIONS CPD | BY DATE S AT AN TELXINIGUES CONTAINED IN THIB DRAWING ARE PROPRIETARY FoRsATIon o vauon  |C - oo SUB. | DRAWING USAGE CHECKED BY DWG. NO. 178688 I m
REVISION HISTORY VRUWONT INDUBTRIES 18 STRETLY PROMBIED. o oo wHoUTTHECoNsENTOF 1 01 ] 01 SHOP MVC  8/15/2013 =




NOTE: QUANTITIES SHOWN IN COLUMNS "D QTY" AND "E QTY" ARE FOR ONE FACE OF THE TOWER TEMPLATE ONLY!

EMB RT FOR D ERIES LEGS - (6) 1 1/4™ RBOLTS-9" B.C.
ASSEMBLY NO. "A" DIM. "B" PIN "C" PIN "D" PIN "D" QTY "E" PIN "E" QTY "F" QTY "G" QTY
246963 4'-0" 246888 194069 191684 1 N/A 0 24 24
246964 5-0" 246888 194070 191684 1 N/A 0 24 24
246965 6'-0" 246888 194069 191688 1 N/A 0 24 24
246966 7-0" 246888 194070 191688 1 N/A 0 24 24
246967 8'-0" 246888 194069 191692 1 N/A 0 24 24
246968 9'-0" 246888 194070 191692 1 N/A 0 24 24
246969 10'-0" 246888 194070 191694 1 N/A 0 24 24
246970 11'-0" 246888 194069 191686 1 191688 2 36 36
246971 12'-0" 246888 194070 191686 1 191688 2 36 36
246972 13'-0" 246888 194069 191688 1 191689 2 36 36
187528 14'-0" 246888 194070 191688 1 191689 2 36 36 1 3/8" DIA. THRU
187529 150" 246888 194069 191690 1 191690 2 36 36 (TYP. 6 PLACES)
187530 16'-0" 246888 194070 191690 1 191690 2 36 36
187531 17'-0" 246888 194069 191690 1 191692 2 36 36
187532 18'-0" 246888 194070 191690 1 191692 2 36 36
187533 19'-0" 246888 194069 191692 1 191693 2 36 36
187534 20'-0" 246888 194070 191692 1 191693 2 36 36
TOLERANGE NOTES T ANCHOR TEMPLATE ASSEMBLY
TN MmO IEsOTEIENOTEOARE || LoD <, U SEES Lo valmont ¥
DRILLED AND GAS CUT HOLES (#0.030") - NO CONING OF HOLES & SOLID ROD LEG SECTIONS 1-877-467-4763 Plymouth, IN
LASER CUT EDGES AND HOLES (2 0.070") - NO CONING OF HOLES 4' THRU 50" BASE WIDTHS 1-888.880-9191 Salem, OR STRUCTURES
@C [ADDED 39 THRU 41 TEMPLATES ON PAGE 4 10087 SAN| 8/13/2013 ﬁffgﬁagfﬁ;guﬁﬁﬁgz 0,030 SPONO—— T ORAWNEY ENG APPROVAL SARTNG. =
o oo o SR T AT stz ot etbarty | Lo ot 0150 stee_|SAN  angaore|WRisitsora SEE TABLE
REV DESCRIPTION OF REVISIONS CPD | BY DATE ﬁ&%ﬁ% conTANED B crAa ARE e EORATONOE VAT CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. 178688 I o]
REVISION HISTORY VALMONT INDUSTRIES 15 BTRICTLY PROHIBITED. 0101 SHoP MVC  8/15/2013 =




TOWER LEG
1-1/2" 70 2-1/2" DIA.

Parts Llst

ITEM | QTY PART NO. DESCRIPTION LENGTH WEIGHT EACH
1 1 191326 NAME PLATE BRACKET 1.86#
2 1 116165 V—CLAMP WITH 3" HOLE CENTERS 0.75#
3 1 191168 IDENTIFICATION PLATE 0.02#
4 4 73-35010 #2 S.S. DRIVE SCREW 1/4" 0.01#
5 2 141069 1/2" GRADE 5 BOLT HOT DIP GALV 4" 0.25#
6 2 312062 1/2" GALV FLAT WASHER (F436) 0.01#
7 2 312063 1/2" GALV LOCK WASHER 0.01#
8 2 312500 1/2" REG HEX NUT HOT DIP GALV 0.05#
TOTAL WEIGHT 3.25¢

PROPRIETARY NOTE:

DESCRIPTION

THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE
PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND
CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE
WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY

ASSEMBLY
NAME PLATE MOUNTING
1-1/2" TO 2—1/2" DIA. TOWER LEGS

valmont~

1-877-467-4763 Plymouth, IN

REV.

DESCRIPTION OF REVISIONS

IEES

DATE

PROHIBITED. 1-888-880-9191 Salem, OR STRUCTURES
TOLERANCE NOTE: DR BY CPD NO. |DRAWING USAGE | PART NO. =
TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |TNS 03/16/2005| 3738 SHOP 191352 oR
(PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060”.[ENG. APPROVAL CHECKED BY DWG. NO. nw
BENDS ARE (+ OR —) 1/2 DEGREE. WBR  04/13/2005|MvC  04/14/2005 191352 -




12" MIN. FROM
CONCRETE PAD

12" MIN. FROM—=|
CONCRETE PAD

123227
(FACTORY INSTALLED)

—

\ CONCRETE PAD
N L

5/16"

A

CONCRETE

12" MIN. FROM

20" MINIMUM SEPARATION

BETWEEN GROUND RODS
PAD

&

-—
|
|
|
|
l~—12" MIN. FROM—=| :
|

12” MIN. FROM
CONCRETE PAD

X 2" BOLT

w/
FLATWASHER, LOCKWASHER & NUT

1/0 BARE COPPER WIRE

5/16"
8" MIN. BEND RADIUS
ON ALL GROUNDING CABLE.
NUT
5/8" X 10'—0" GROUND
ROD (2 REQ'D PER LEG)
A / 6"
7 75/3
LK 123074

A

101628

2 REQ'D PER LEG

E

~N

< 2

BOLT WITH

FLATWASHER._\\S
L

LOCKWASHER &

2 REQ'D PER LEG

N

BREAKDOWN
LEG DESIGN

|
|
|
|
:
|
_
\

l— 12" MiN._FROM
CONCRETE PAD

1/0 BARE COPPER WIRE

8” MIN. BEND RADIUS
ON ALL GROUNDING CABLE.

dh h

5/8” X 10'=0"
GROUND ROD

PROPRIFTARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE

PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND
CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE
WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY
PROHIBITED.

DESCRIPTION
E.A. GROUNDING SYSTEM

FOR SELF SUPPORTING TOWERS
(REV. G COMPLIANT)

©@A [ MISC. TEXT REVISIONS

[4681]JUDE [12/10/2010]

REV. | DESCRIPTION OF REVISIONS

| cpo |

o |

TOLERANCE NOTE:
TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE

(PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".

DATE

BENDS ARE (+ OR —) 1/2 DEGREE.

DR BY CPD NO.
SAN 02/07/2007] 3892

DRAWING USAGE
CUSTOMER

(2 REQ'D PER LEG)

101628
(2 REQ'D PER LEG)

valmont¥

2aa5- 5803191 ' caem o8 STRUCTURES

PART NO.

ENG. APPROVAL CHECKED BY
MVC 12/10/2010|MvC

12/10/2010

DWG. NO.

209549




ASSEMBLY — 195649

ASSEMBLY NO. | DESCRIPTION [ A (FRAME NO) [ B (HARDWARE) | C (TIE-BACK) | TOTAL WEIGHT

195649 | & sTANDOFF ARM [ 195646 [ 192901 [ 139395 |  128.76

DETAIL A

HARDWARE KIT LIST — P/N 192991
ITEM | QTY PART NO. DESCRIPTION LENGTH WEIGHT
1T 1 192043 UPPER MOUNTING BRACKET 8.74
2 |1 192044 LOWER MOUNTING BRACKET 8.74
3| 2 159999 BACKING PLATE 6.83
4 |10 141074 1/2" x_6-1/2" (GR5) BOLT 33
5 | 16 312063 1/2” LOCK WASHER -01
6 | 16 312500 1/2" HEX_NUT .05
7 | 2 175411 3/4" x 2—1/4" (A572) BOLT .48
8 [ 2 312153 3/4" LOCK WASHER -03
9 | 2 312502 3/4" HEX_NUT A7
10 | 1 123614 3" DISK_CLAMP 1.50
1] 2 116165 3" V=CLAMP 75
12| 6 141069 1/2" x 4" (GR=5) BOLT -29
13 [ 16 312062 1/2" FLAT WASHER -01
14 | 1 127594 FLAT DISK CLAMP 4" CENTERS .29
15 | 2 100064 CLAMP (4" V—CLAMP) GALVANIZED .01
TOTAL WT. 44.50
O 0O
T — T 17

—]

w
:

la—

11/4"

OB

—OC

3 1/8" J
O ‘ 1 1/4” O
UPPER 1 LOWER

NOTES:

1.

USE HOLE A IN UPPER AND LOWER
BRACKET FOR STRAIGHT LEGS.

USE HOLE A IN UPPER BRACKET AND
HOLE C IN LOWER BRACKET FOR

2’ IN 20" TAPER LEGS. = 3.304 DEG. APEX LEG SLOPE

USE HOLE B IN UPPER BRACKET AND
HOLE C IN LOWER BRACKET FOR

6” IN 20’ TAPER LEGS. = .827 DEG. APEX LEG SLOPE

PROPRIETARY NOTE:

THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE

PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND

CONSIDERED A TRADE SECRET.

ANY USE OR DISCLOSURE

DESCRIPTION

6’ SIDE ARM
PIVOT ASSEMBLY

valimont~¥

1-877-467-4763 Plymouth, IN

WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY

PROHIBITED. 1-888-880-8191 Salem, OR sTRUCTUREs

TOLERANCE_NOTE: DR BY CPD NO. |DRAWING USAGE | PART NO. =
@B [ REVISED PARTS LIST 10049JDE [05/22/2013| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE [BMC ~ 9/7/2005| 3844 SHOP 195649 o2
@A | REVISED PARTS LIST 5301 |JDE |[04/15/2013[ (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. R
REV. DESCRIPTION OF REVISIONS cPD | BY DATE BENDS ARE (+ OR —) 1/2 DEGREE. MVC  05/22/2013|MVC__ 05/22/2013 195649 -




WRAP LOCK
AS REQ'D.

X

X
XX
5 9%
] (S
=l
(R x 101247 %0
PR S ANTI—CLIMB GUARD £
8-0 XK 3 REQUIRED ON EACH 554
o5e% LEG OF TOWER ANTI-CLIMB PIECES Pede!
vOOOA SEE SHEET 2 .000&
vOOOA FOR SPECS VOOOA
X X { XX
] (S
%% [XX]
154 K]
0% K&
W& 0]
PR XX

”V
o
0%

A

|

%

VIEW OF ONE FACE
OF BOTTOM SECTION OF TOWER

PART NO.
NAME
INSTALLATION
ANTI-CLIMB MATERIAL _Um _N O _u _ Z m.)\

APPROVED BY OR BY  DATE PLYMOUTH, INDIANA 46563
@B ADDED WRAP LOCK LOCATIONS SAN] 1/4/16] MVC_ 01/04/16 [ TNS  12/17/93
©A REVISED/ADDED SHEET 2 HDS| 2/9/94 |REG. ENGINEER SCALE DWG. NO. —
cEe cﬂomﬂ:o: OF REVISIONS BY \cZM REG. NO. 1/27=12" 123056—-B
LET - NO. SHEET 1 _OF 2




ANTI—CLIMB | STY REQD mmw,o_. FOR
ASSY. # A” DIM BRACE # | piECE PART # 7O COVER | sTD_3-siDED
TOWER
u-5 123192 3
262887 6’ 30
u-6 123192 2
u-7 123192 3
262888 8’ 30
u-8 123192 2
u-9 123192 3
262890 10’ 36
u-10 123192 3
U-11 123192 3
262891 12" 36
u-12 123192 3
U-13 123192 4
262884 14’ 48
U-14 123192 4
u-15 123192 5
262892 16° 54
u-16 123192 4
u-17 123192 5
262893 18 60
u-18 123192 5
u-19 123194 5
262894 20’ 60
U-20 123194 5
u-21 123194 6
262895 22’ 72
u-22 123194 6
u-23 123194 7
262896 24’ 84
U-24 123194 7
u-25 123194 7
262897 26’ 84
u-26 123194 7
u-27 123194 8
262898 28’ 96
u-28 123194 8
U-29 123194 8
262899 30’ 96
U-30 123194 8
NOTE: PART #123192 IS 6" DIA X 18 LONG PVC
PART #123194 IS 10" DIA X 18 LONG PVC
PART NO.
NAME
INSTALLATION
ANTI-CLIMB MATERIAL PiROD INC
APPROVED BY DR BY DATE
PLYMOUTH, INDIANA 46563
@B | ADDED WRAP LOCK LOCATIONS SAN[1/4/16| MVC 01/04/16 | HDS 2/9/94
©A | REVISED/ADDED SHEET 2 HDS[2,/9,/94 |REC. ENGINEER SCALE W N 153056 B
mm.._.o DESCRIPTION OF REVISIONS BY DATE REG. NO. NO SCALE SHEET 2 OF =2




MATERIAL: 1/2" X 13—15 EXPANDED STEEL MESH FLATTENED

o
1
T
A WRAP—LOCK
OR CLAMP
AS REQD *

! '\I/'
e )
;g: . , WRAP LOCK
(REF) OR CLAMP
W AS REQD
Pt
e

MATERIAL: 1/2” X 13—15 EXPANDED STEEL MESH FLATTENED

PART # BLACK P/N DIM ‘A’ DIM ‘B’ WEIGHT PART # BLACK P/N DIM ‘A’ DM ‘B’ WEIGHT
140538 194034 2’ 12" 2.8# 125523 194612 4’ 52" 23.8#
140420 194035 4’ 12" 5.5# 125524 194613 4’ 60" 27.5#
140421 194036 4’ 18" 8.25# 216059 216058 4' 72" 33.0#
101247 195226 8’ 12" 14
269853 269852 8’ 15-11/16" 13.75#
110232 195225 8’ 18" 16.5#
125518 194622 8’ 24" 22#
111062 194617 8’ 30” 28#
125519 194618 8’ 36" 33
125520 194615 8’ 42" 38.5#
125521 194616 8’ 45" 41.3#
125522 194614 8’ 48" 444
FINISH:
HOT DIPPED GALVANIZED.
©l | ADDED P/N's 269852 & 269853 JDE [10/06/2016] pROPRIETARY NOTE: ——
@H [ ADDED P/N's 213288 & 216059 4253 | SAN [01/07/2008| THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE ANTI—CLIMB GUARD
©G | CLARIFIED WITH EXAGGERATION DETAIL VIEWS 4023 |BTJ |12,/06/2007| PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND ASSEMBLY va mon
CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE
OF | ADDED U-7.0 TO PAGE 3 4118 |BTJ |05/18/2007| wiTHoUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY 1-877-467-4763  Plymouth, IN
©E | ADDED P/N'S FOR BLACK PURCHASED PARTS 3795 | BTJ_|08/12/2005| PROHIBITED. 1-888-880-9191 Salem, 0k  STRUCTURES
@D | ADDED NEW BORDER 3655 | TNS |10/06/2004] TOLERANCE NOTE: DR BY CPD NO. |DRAWING USAGE | PART NO. -
©C | ADDED P/N 140538 DMF |12/20/1999| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |HDS 01/12/1995 SHoP o2
@B | ADDED 4 ' PART NUMBERS CJD [11/30/1999] (PLUS OR MINUS) MACHINING 0.030” AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. R
REV. DESCRIPTION OF REVISIONS CPD | BY DATE |BENDS ARE (+ OR -) 1/2 DEGREE. WRH 10,/06,/2106 [WRH 10,/06/2016 125517 w




""'

XX

35
S

S5

KRR

>
X
5
X8
3o

0T
35
SRS
X
e

KL
3
9%,
S
020
hode

T
<X
20

2L

SRS

XXX

RS

FINISH:
HOT DIPPED GALVANIZED.

A ™ UPPER GUARD

WRAP LOCK
OR CLAMP
AS REQD

MATERIAL: 1/2" X 13—15 EXPANDED STEEL MESH FLATTENED

I™~— Lower GUARD

TOWER POSITION PART # |BLACK P/N| DIM ‘A’ DIM ‘B’ DIM ‘C’ DIM ‘D’ WEIGHT

u-1.5 UPPER 125525 194611 8’ 16 3/4" 15 1/2" 5/8" 14.8#

(18" LOWER 125526 194607 8’ 18" 16 3/4" 5/8" 15.94

U-2.0 UPPER 125527 194608 8’ 21 1/2” 19”7 1.1/4” 18.64#

(24" LOWER 101890 194609 8' 24” 21 1/2" 11/4” 21.24

uU-2.5 UPPER 125528 194610 8’ 27 1/2” 25" 1.1/4” 2414

(30" LOWER 101894 194356 8’ 30” 27 1/2" 11/4” 26.8#

U-3.0 UPPER 125529 194357 8' 33 1/27 317 1.1/4” 29.6#

(36" LOWER 101251 194358 8’ 36" 33 1/2" 1.1/4” 32.4#

U-3.5 UPPER 125530 194359 8’ 39 1/2” 37" 1.1/4” 35.14#

(42" LOWER 100291 194360 8’ 427 39 1/2" 1.1/4” 37.44

U-4.0 UPPER 125531 194361 8’ 45 1/2” 43" 1.1/4” 40.6#

(48" LOWER 100662 194362 g’ 48” 45 1/2" 11/4” 43.64

U-5.0

BASE LOWER 213288 213289 4 59 1/4” 24 5/8” 17 5/16" 16.74#
@| | ADDED P/N's 269852 & 269853 JDE |10/06/2016] pROPRIETARY NOTE: DESCRIPTION
@H | ADDED P/N's 213288 & 216059 4253 | SAN [01/07/2008| THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE ANTI—CLIMB GUARD
©G | CLARIFIED WITH EXAGGERATION DETAIL VIEWS 4023 |BTJ |12,/06/2007| PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND ASSEMBLY va mon

CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE

OF | ADDED U-7.0 TO PAGE 3 4118 |BTJ |05/18/2007| wiTHoUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY 1-877-467-4763  Plymouth, IN
©E | ADDED P/N'S FOR BLACK PURCHASED PARTS 3795 | BTJ_|08/12/2005| PROHIBITED. 1-888-880-9191 Salem, 0k STRUCTURES
@D | ADDED NEW BORDER 3655 | TNS |10/06/2004 TOLERANCE NOTE: DR BY CPD NO. | DRAWING USAGE | PART NO. o
QC | ADDED P/N 140538 DMF |12/20/1999| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |HDS 01/12/1995 SHoP oZ
@B | ADDED 4 ' PART NUMBERS CJD [11/30/1999] (PLUS OR MINUS) MACHINING 0.030” AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. R
REV. DESCRIPTION OF REVISIONS CPD | BY DATE |BENDS ARE (+ OR -) 1/2 DEGREE. WRH 10,/06,/2106 [WRH 10,/06/2016 125517 w




TOWER POSITION PART # |BLACK P/N| DIM ‘A’ DIM ‘B’ DIM ‘C’ WEIGHT
4 111329 194363 4 50 1/4" 49” 23.1#
U-4.5 3 111249 194407 4’ 51 1/2" 50 1/4" 23.7#
(547) 2 100140 194408 4 52 3/4" | 51 1/2" 2434
f N / POSITION #4 1 100141 194409 4 54” 52 3/4” 24,94
N 4 123012 194410 4 56 1/4" 55" 25.5#
U-5.0 3 112700 194411 4 57 1/2" 56 1/4” 26.14#
Pttt P POSITION #3 ” S 0 n
ot / (60" 2 106828 194412 4 58 3/4 57 1/2 26.6#
N 1 106829 194413 4 60" 58 3/4” 27.2#
) f 4 111370 194414 4’ 62 1/4” 61" 28.6#
+ + \(/)ngz LkagK U-5.5 3 111369 194440 4 63 1/2" | 62 1/4” 29.24
W AS REQD (66" 2 101248 194441 & 64 3/4” | 63 1/2” 304
1 101249 195227 4 66" 64 3/4” 30.8
>t T~ posimoN #2 , ; / 4
LA U5 2} 4 111095 194443 4 68 1/4 67 314
W w U-6.0 3 111094 194444 4 69 1/2" 68 1/4” 31.64
S —H— 1 100547 194446 4 72" 70 3/4" 334
4 211335 211468 4 80 1/4" 79" 45.18#
U-7.0 3 211469 211470 4 81 1/2" 80 1/4” 44 524
MATERIAL: 1/2” X 13—15 EXPANDED STEEL MESH FLATTENED (84") 2 211471 211472 4 82 3/4" 80 1/2" 43.85¢#
1 211473 211474 4 84” 82 3/4” 43184
FINISH:
HOT DIPPED GALVANIZED.
©| [ ADDED P/N's 269852 & 269853 JDE [10/06/2016] pROPRIETARY NOTE: ——
@H | ADDED P/N's 213288 & 216059 4253 | SAN [01/07/2008| THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE ANTI—CLIMB GUARD
©G | CLARIFIED WITH EXAGGERATION DETAIL VIEWS 4023 | BTJ [12/06,/2007| PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND ASSEMBLY va mon
CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE
OF | ADDED U-7.0 TO PAGE 3 4118 |BTJ |05/18/2007| wiTHoUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY 1-877-467-4763  Plymouth, IN
©E | ADDED P/N'S FOR BLACK PURCHASED PARTS 3795 | BTJ_|08/12/2005| PROHIBITED. 1-888-880-9191 Salem, 0k STRUCTURES
@D | ADDED NEW BORDER 3655 | TNS |10/06/2004 TOLERANCE NOTE: DR BY CPD NO. | DRAWING USAGE | PART NO. o
QC | ADDED P/N 140538 DMF |12/20/1999| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |HDS 01/12/1995 SHoP oZ
@B | ADDED 4 ' PART NUMBERS CJD [11/30/1999] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. R
REV. DESCRIPTION OF REVISIONS CPD | BY DATE |BENDS ARE (+ OR -) 1/2 DEGREE. WRH 10,/06,/2106 [WRH 10,/06/2016 125517 w




36" (REF) I

IES:

®

121983 — 2 REQD

1/2” BOLT — LENGTH BASED ON LEG SIZE

122831 —\

312062 1/2" GALV FLAT WASHER (F436)
312063 1/2” GALV LOCKWASHER
312500 1/2" HOT DIP GALV NUT

141069 1/2” X 4” LG. GRADE 5 BOLT HDG

312062 1/2” GALV FLAT WASHER (F436)
312063 1/2” GALV LOCKWASHER
312500 1/2” HOT DIP GALV NUT

116165 CLAMP

SEE PART ASSEM. 151152 (DWG. 151152)

108673

FOR 7/8" THRU 3-1/2" LEGS.

SEE PART ASSEM. 151176 (DWG. 151152)

FOR 3-5/8" THRU 10-5/8" LEGS.

312500

141069 1/2" X 4" LG. GRADE 5 BOLT HDG
312062 1/2” GALV FLAT WASHER (F436)
312063 1/2” GALV LOCKWASHER

1/2” HOT DIP GALV NUT

T T’ SEE DETAIL (A) AND NOTE.
| | / 123614 CLAMP PLATE
M?S:)‘(_ / \;7}'\| T
(MAX) y]inin |\ - r|\ - - \(|'\
J 1 ] .
‘0_ I _| [ - - — - - - - - I J
N ‘ ‘ CA
I [ 108673 | -
'ﬁ‘} | | Inl 1
‘0_ I _L"JI’ - - — - - - - - - Iul J
iy [ by
o—1 &k =
(MAX) | 116165 CLAMP
' T
111436
W e FOR OPTIONAL ANTENNA
MOUNTS SEE PAGE 2.
PROPRIETARY NOTE: DESCRIPTION
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE INSTALLATION ASSEMBLY
F TADDED 9 MIN. NOTE ON PAGE 1 3718 | SAN [02/24/2005] PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND & RIGID ARM WITH
E | REVISED HARDWARE AND REFERENCED DWG. 1511523698 [TNS [11/01/2004] Simioun mok ConNT oo LMoY NSNS o e v UNVERSAL ADJUSTMENT
D | NEW BORDER AND SHIM_NOTE 3007 | TRS [3/14 /02| PROHIBITED.
C_| REVISED TIE _BACKS RFC|9/4/9 TOLERANCE_NOTE: DR BY CPD NO. | DRAWING USAGE
B | ADDED 2ND TIE BACK RFC[5/16/97] TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE [|HDS 08/08/1994 CUSTOMER
A_| WAS 100064 CLAMP HDS[9/14,/94] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY
REV. DESCRIPTION OF REVISIONS cPD | BY DATE BENDS ARE (+ OR —) 1/2 DEGREE. WBR  03/01/2005MVC  03/01/2005

“;

['X¢

1| 84" (REF)

valmont~¥

1-877-467-4763 Plymouth, IN STRUCTURES

1-888-880—-9191 Salem, OR

PART NO.

DWG. NO.

Z 40 |
39vd

124593




141069 1/2" X 4” LG. GRADE 5 BOLT HDG
312062 1/2” GALV FLAT WASHER (F436)
312063 1/2" GALV LOCKWASHER 122831
312500 1/2” HOT DIP GALV NUT
(4 EACH REQUIRED)
141074 1/2" X 6-1/2" LG. GRADE 5 BOLT HDG
122831 312062 1/2" GALV FLAT WASHER (F436) 130620
Y 312063 1/2” GALV LOCKWASHER 2 REGD
° 312500 1/2” HOT DIP GALV NUT
-——-— 6 —- (8 EACH REQUIRED)
o [ 11l j
— i
- 100064
2 ReQD NS 100064
4 REQD
f— 24" (ReF) —
111436 \ (REF)
— 111436 -
141069 1/2” X 4" LG. GRADE 5 BOLT HDG “‘ 2 REQD\“‘
312062 1/2” GALV FLAT WASHER (F436)
312063 1/2" GALV LOCKWASHER L)
312500 1/2" HOT DIP GALV NUT
(4 EACH REQUIRED) _
D w1
I
o
—=-—-— ‘
1| 84 (reF) | I| 84" (REF)
° ‘
e — 1o ol I | |
T ——= = e
Ijj

SINGLE _ANTENNA MOUNTING PIPE

PROPRIETARY NOTE: DESCRIPTION
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE INSTALLATION ASSEMBLY valmont v
- PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND .
F_{ADDED o' MIN. NOTE ON PAGE 1 3718 |SAN 100/24/2005 (UGIDERED A TRADE SECRET. ANY USE OR DISCLOSURE 6° RIGID ARM WITH
E | REVISED HARDWARE AND REFERENCED DWG. 151152 3698 |TNS |11/01/2008] Siio0 THE. CONSENT O VALMONT INDUSTRIES 15 STRIGTLY UNIVERSAL ADJUSTMENT 1-877-467-4763 Plymouth, N
D | NEW BORDER AND SHIM _NOTE 3007 [TRS |3/14 /02| PROHIBITED. 1-ses-ga0-9191 Salem. R STRUCTURES
C | REVISED TIE BACKS RFC[9/4/9 TOLERANCE_NOTE: DR BY CPD NO. JDRAWING USAGE |JPART NO. N
B | ADDED 2ND TIE BACK RFC|5/16/97] TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |HDS 09/08/1994 CUSTOMER o3
A_| WAS 100064 CLAMP HDS[9/14,/94] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. AE
REV. DESCRIPTION OF REVISIONS CPD | BY DATE | BENDS ARE (+ OR —) 1/2 DEGREE. WBR  03/01/2005]MvC  03/01/2005 124593 N




TOWER LEG

LENGTH VARIES WITH
LEG DIA.

TIE-BACK PIPE
(REF)

(REF)

DETALL A
TOWER LEG P/N 151176
REI ” 3
P/N 151152 FITS LEG SIZES 3 5/8” T0 10 5/8
” Y TTEM | QTY. | PART NO. DESCRIPTION WEIGHT
FITS LEG SIZES 7/8” TO 3 1/2 139928 BACKING BAR 4.68
2 140277 TIE-BACK_MOUNT 5.94
ITEM | QTY. | PART NO. DESCRIPTION WEIGHT 3 | 2 [ 141062 /2" X 1 _1/2" BOLT 0.10
1 127594 4" DISK_CLAMP 2,50 4 | 8 | 312063 1/2”_LOCKWASHER 0.01
2 2 100064 4" V—CLAMP 0.901 5 | 8 | 312500 1/27 GALV. NUT 0.05
3 2 141069 1/2" X_4 BOLT 0.23 6 123614 3" DISK_CLAMP 1.50,
4 2 141074 1/2” X 6 1/2" BOLT 0.364 7 116165 3" V—CLAMP 0.75
5 | 4 | 312063 1/2"_LOCK WASHER 0.01 g 141069 77X 4" BoLT 053
6 4 312500 1/2" GALV. NUT 0.054 9 141077 1/2" X 8" BOLT 0.30:
7 | 4 | 312062 1/2" FLAT WASHER 0.01 0 313116 1/2" X_13" _THREADED ROD| _ 0.75
TOTAL WT. 5.764 11 | 8 | 312062 1/2” FIAT WASHER 0.01
[ TOTAL WT. 17.04
PROPRIETARY NOTE:
T valmont¥
F_|[P/N 151152 BOLT WAS P/N 141073 NOW 141074 | 3840 [BTJ [09/18/2008| EROP'I?J'E'T?AE%Y A'N;SADE sr.cnzr‘v e DR TRES e ATTACHMENT
E | REDRAWN IN_MDT, UPDATED 3840 [BTJ [07/17/2006] witHoUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY 1-877-467-4763  Plymouth, IN
D | EDIT_QTY. FOR 1/2° NUTS 2924 | KWD|01/08,/2002] PROHIBITED. 1-888-880-9191 _salem, 0 STRUCTURES
C_| ADDED _PLAIN _NUTS _AND LOCKWASHERS 2888 | LK [12/17 /200 Toreme e R oY ZF0 No. JorawiNG UsaceJPART Mo, =
B | ADDED FLAT WASHERS TO P/N 151176 2811 |RCH|10/24/2001] TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |DLK 09/18/2000] 2296 CUSTOMER o3z
A_| ADDED WASHERS TO P/N 115152 2404 | DLK [12/29/2000] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. g
REV. DESCRIPTION OF REVISIONS CPD | BY DATE | BENDS ARE (+ OR —) 1/2 DEGREE. TBC  09/28/2006|MvC  09/28/2006 151152 N




TIE-BACK PIPE
©! (REF)
©,
O,
®
P/N 151241
FOR MONOPOLES
FITS 2 3/8” TO 4 1/2” PIPE
ITEM | QTY. | PART_NO. DESCRIPTION WEIGHT
115765 V—CLAMP 1.254
2 | 2 | 141074 | 172" X 6 1/2" BOLT 0.34
3 | 4 | 312063 | 1/2” LOCK WASHER 0.01
PIPE MOUNT 4 4 312500 1/2" GALV. NUT 0.05
(REF) 5 26063 TIE—BACK_CLAMP 21.0
6 6165 V—CLAMP 0.75
7 2 41069 1/2° X 4" BOLT 0.27
8 | 8 | 312062 | 1/2" FLAT WASHER 0.01
[_TOTAL WT. 5.304
[Fromsena o
T A [ ey s s e valmont™¥
F_[P/N 151152 BOLT WAS P/N 141073 NOW 141074 | 3840 [BTJ [09/18/2008| zgggﬁ)'gm A R N T GSURE ATTACHMENT
E | REDRAWN IN_ MDT, UPDATED 3840 [BTJ [07/17/2006] WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY 1-877-467-4763 Plymouth, IN
D | EDIT_QTY. FOR 1/2° NUTS 2924 | KWD|01/08,/2002] PROHIBITED. 1-888-880-9191 salem, 0k STRUCTURES
C_| ADDED PLAIN NUTS AND LOCKWASHERS 2888 [DLK |12/17/200 TOLERANCE_NOTE: DR BY CPD NO. |DRAWING USAGE [PART NO. N
B_| ADDED FLAT WASHERS TO P/N 151176 2811 |RCH|10/24/2001) TOLERANGES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |DLK 09/18/2000] 2296 | cusToMER o3
A_| ADDED WASHERS TO P/N 115152 2404 | DLK [12/29,/2000] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".fENe. APPROvAL CHECKED BY DWG. NO. AE
DESCRIPTION OF REVISIONS cPD | BY DATE BENDS ARE (+ OR —-) 1/2 DEGREE. TBC  09/28/2006 [MVC  09/28/2006 151152 N




TOWER LEG

HiE)

PARTS LIST

ITEM | QTY. [ PART NO. DESCRIPTION LENGTH WEIGHT
1 1 A LIGHTNING ROD HOLDER

2 1 B V—CLAMP

3 2 c 1/2" BOLT D

4 2 312500 1/2" GALV. NUT 0.05¢#
5 4 312083 1/2" LOCKWASHER 0.01#
6 1 E LIGHTNING ROD F

7 2 G LOCKWASHER

8 2 H PLAIN NUT

9 4 312062 1/2" FLAT WASHER 0.01#

>

PROPRIETARY NOTE: DESCRIPTION

THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE LEG MOUNTED valmontv

PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND

CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE UGHTNESGSS\AOBDUSSRACKET

WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY 1-877-467-4763 Plymouth, IN

PROHIBITED. 1-888-880-9191 Salem, OR STRUCTURES

TOLERANCE NOTE: DR BY CPD NO. |DRAWING USAGE |PART NO.
B | ADDED PLAIN NUTS AND LOCKWASHERS 2888 | DLK |12/14/2001| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE TWR 01/23/2001 2408 CUSTOMER 3
A | ADDED P/N 161140— 142 TO CHART AND PG. 2 2717 |DLK [12/04/2001| (PLUS OR MINUS) MACHINING 0.030” AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. (2]
REV. DESCRIPTION OF REVISIONS cPD | BY DATE | BENDS ARE (+ OR —) 1/2 DEGREE. DJI 01/04/R002 KWD  01/04/2002 152940 1. 0f 2




LEG ASSEMBLY A B C D E F G H ROD TOTAL
SIZE PART NO. | PART NO. | PART NO. | PART NO. LENGTH PART NO. LENGTH | LOCKWASHER | PLAIN NUT | DIAMETER WEIGHT
7/8" 10 1 1/2" 152940 116839 100064 141067 3" 101620 4"-0" 312063 312500 1/2" 13.224
1.3/4” 70 2 1/2” 152941 116839 100064 141069 4” 101620 4"-0" 312063 312500 1/2" 13.30#
2 3/4" TO 4" 152942 116839 104223 141073 5 1/2" 101620 4"-0" 312063 312500 1/2" 13.794
4 1/4" 70 5” 161140 116839 104223 141074 6 1/2" 101620 4"-0" 3120863 312500 1/2" 13.97#
7/8" 10 1 1/2" 152943 136043 100064 141067 3" 126031 7'-6" 312123 312501 5/8" 19.464
1.3/4” 70 2 1/2” 152944 136043 100064 141069 4” 126031 7'-8" 312123 312501 5/8” 19.544
2 3/4" 70O 4" 152945 136043 104223 141073 5 1/2" 126031 7'-6" 312123 312501 5/8" 20.03#
4 1/4" 70 5" 161141 136043 104223 141074 6 1/2" 126031 7'-8" 312123 312501 5/8" 20.15#
7/8" 10 1 1/2" 152946 136043 100064 141067 3" 123789 10'-0" 312123 312501 5/8" 22.37#
1.3/4” 70 2 1/2” 152947 136043 100064 141069 4” 123789 10'-0" 312123 312501 5/8" 22.45¢
2 3/4" TO 4" 152948 136043 104223 141073 5 1/2" 123789 10'-0" 312123 312501 5/8" 22.944#
4 1/4" 7O 5" 161142 136043 104223 141074 6 1/2" 123789 10'-0" 312123 312501 5/8" 23.064#
PROPRIETARY NOTE: DESCRIPTION
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE LEG MOUNTED valmontv
PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND
CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE UGHTNESGSS\AOBDUSSRACKET 18774674763 Pl N
WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY —877-467— lymouth,
PROHIBITED. 1-888-880-9191 Salem, OR STRUCTURES
TOLERANCE NOTE: DR BY CPD NO. |DRAWING USAGE [PART NO.
B | ADDED PLAIN NUT AND LOCKWASHER 2888 | DLK [12/14/2001| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE TWR 01/23/2001 2408 CUSTOMER 3
A | ADDED P/N'S TO CHART AND PG. 2 2717 |DLK [12/04/2001] (PLUS OR MINUS) MACHINING 0.030” AND STRUCTURAL 0.060”.[ENG. APPROVAL CHECKED BY DWG. NO. 2]
REV. DESCRIPTION OF REVISIONS cPD | BY DATE BENDS ARE (+ OR —) 1/2 DEGREE. DJI 01/04/2002 KWD  01/04/3002 152940 2 OfF 2




PARTS LIST
ITEM] QTY PART NO. DESCRIPTION WEIGHT
T2 A VERTICAL LADDER ANGLE
2 [ B C HORIZONTAL LADDER CHANNEL
3 | 2 163940 VERTICAL ANGLE CONNECTION PLATE 0.754
4 | D 311018 3/8” X 1 1/4” BOLT 0.054
5 [ D 312023 3/8” LOCK WASHER 0.01#
; S 6 | D 154413 3/8" PLAIN NUT 0.034
. - 7 | E 162821 DIAGONAL CONNECTION PLATE 1.63¢
TOWERS SEIAgggéLZ(R’;%? . g 8 | E 163064 1/2" X 8" J—BOLT 0.664
LIMITATIONS S | E 312063 1/2" LOCK WASHER 0.014
/ 0] E 312500 /2" PLAN_NUT 0.054
e
<\ \\\\\\
N\ N\ [$ov0s0o000v0v0v0e9)
\ N\
N
VN
N
NI
N
N | .
NN
\\ \
\
N
\
N
\
SEE PAGE 2 ™
FOR LENGTH
OPTIONS L1
DETAIL A
SEE PAGE 2
FOR VERTICAL
SPACING OPTIONS |~ (| 2 NN NN NS Gy A
| L —
| C DT ERERE XD | DETAIL B

(ALTERNATE ATTACHMENT
“ TO ROUND PIPE)
17 1/4” FOR 6 LINES
24 3/4” FOR 9 LINES  —=f
32 1/4” FOR 12 LINES
39 3/4" FOR 15 LINES K A

DETAIL B

DESCRIPTION

PROPRIETARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE TRANSMISSION LINE
PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND LADDER va mon

CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE

ASSEMBLIES

WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY 1-877-487-4763 Plymouth, IN

PROHIBITED. 1-885-580-9131 Solem, 08 STRUCTURES
TOLERANCE_NOTE: DR BY CPD NO. JORAWING USAGE | PART NO. =

@B | ADDED MIN. FACE WIDTH TO TABLE & PAGE 3 10020 SAN [03/04/2013] TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |SAN 02/08/2010| 4691 CUSTOMER SEE TABLE o2

@A | REVISED COLUMN C P/N's 5174 | SAN [06/06/2012) (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. "1§|

REV. DESCRIPTION OF REVISIONS cpp | BY DATE | BENDS ARE (+ OR -) 1/2 DEGREE. MVC _ 03/06/2013|MVC__ 03/06/2013 229701 o




2 1/2" HORIZONTAL SPACING
ASSEMBLY PART#] A [ B | C | D | E | WEIGHT
2° SPACING 229701 209273 | 5 (237473 | 18 | 2 | 42.258
10’ LONG [3'—4” SPACING 229702 168058 | 3 |237473 | 14 | 2 | 41.158
ﬁmszf;‘ 5° SPACING 229703 168058 | 2 |237473 | 12 | 2 | 39.10f
FACE WiDTH 2’ SPACING 229704 |209274 | 10 |237473 | 28 | 4 | 86.304
20' LONG |3'—4" SPACING 229705 168059 | 6 |237473 | 20 | 4 | 78.104
5 SPACING 229706 168059 | 4 237473 | 16 | 4 | 76.004
2’ SPACING 229707 209273 | 5 |237474 | 18 | 2 | 49.504
10° LONG [3'—4” SPACING 229708 168058 | 3 |237474 | 14 | 2 | 43.70f
lf"ml‘mfos,, 5" SPACING 229709 168058 | 2 |237474 | 12 | 2 | 40.804
FACE WiDTH 2° SPACING 229710 209274 | 10 |237474 | 28 | 4 | 96.804
20° LONG |3'—4” SPACING 229711 168059 | 6 |237474 | 20 | 4 | 85.204
5' SPACING 229712 168059 | 4 237474 | 16 | 4 | 81.10f
2’ SPACING 229713 |209273| 5 |237487 | 18 | 2 | 50.45¢
10’ LONG [3'—4" SPACING 229714 |168058 | 3 |237487 | 14 | 2 | 42.95f
;fmmi? 5° SPACING 229715 168058 | 2 |237487 | 12 | 2 | 40.30f
FACE WIDTH 2' SPACING 229716 |209274 | 10 |237487 | 28 | 4 | 98.704
20° LONG |3'—4” SPACING 229717 168059 | 6 |237487 | 20 | 4 | 83.704
5° SPACING 229718 168059 | 4 |237487 | 16 | 4 | 78.404
2° SPACING 229719 209273] 5 |237475] 18 | 2 | 57.90¢
10' LONG [3'—4” SPACING 229720 168058 | 3 237475 | 14 | 2 | 48.74f
;;Nmflﬁﬁ 5' SPACING 229721 168058 | 2 237475 | 12 | 2 | 44.164
FACE WIDTH 2° SPACING 229722 |209274 | 10 |237475 | 28 | 4 |113.60
20° LONG |3'—4" SPACING 229723 168059 | 6 |237475| 20 | 4 | 95.284
5° SPACING 229724 168059 | 4 |237475] 16 | 4 | 86.12f

**NOTE: THESE ASSEMBLIES ARE TO BE USED ON 18” BACK TO BACK, ALL 12", SU AND FABRICATED SECTIONS.
THEY WILL FIT ANGLES UP TO 1/2” X 5”. FOR ANGLES 5 1/4” TO 6” LONGER J-BOLT PART NUMBER 163065

MUST BE USED.

PROPRIETARY NOTE: DESCRIPTION

THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE TRANSMISSION LINE

PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND LADDER va mon

CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE

WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY ASSEMBLIES 1-877-467-4763  Plymouth, IN

PROHIBITED. 1-888-880-9191 Salem, 0R  STRUCTURES

TOLERANGE NOTE: R BY CPD NO. |DRAWING USAGE | PART NO. N
@B | ADDED MIN. FACE WIDTH TO TABLE & PAGE 3 10020 SAN [03/04/2013] TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |SAN 02/08/2010] 4691 CUSTOMER SEE TABLE o3
@A [ REVISED COLUMN C P/N's 5174 | SAN |06/06,/2012] (PLUS OR MINUS) MACHINING 0.030” AND STRUCTURAL 0.060".JENG. APPROVAL CHECKED BY DWG. NO. -nﬁ
REV. DESCRIPTION OF REVISIONS CPD | BY DATE | BENDS ARE (+ OR —) 1/2 DEGREE. MVC  03/06/2013|MVC  03/06/2013 229701 ol




NOTE:

ON TOWERS WITH BREAKDOWN LEGS THE
WAVEGUIDE LADDER IS NOT SPLICED TOGETHER

WHERE IT MAKES THE TRANSITION FROM

BREAKDOWN LEGS TO FABRICATED SECTION. THIS

IS DUE TO THE INWARD OFFSET OF THE

FABRICATED SECTION RELATIVE TO THE FACE OF
THE BREAKDOWN LEGS.

FABRICATED SECTION
LADDER INSTALLATION ——— |

BREAKDOWN SECTION/
LADDER INSTALLATION

.«:Pj In

3

PROPRIETARY NOTE:

THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE
PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND
CONSIDERED A TRADE SECRET. ANY USE OR DISCLOSURE
WITHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY
PROHIBITED.

DESCRIPTION

TOLERANCE NOTE: o
@B | ADDED MIN. FACE WIDTH TO TABLE & PAGE 3 10020 SAN [03/04/2013] TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |SAN 02/08/2010| 4691 CUSTOMER SEE TABLE o2
©A | REVISED COLUMN C P/N's 5174 | SAN [06/06/2012] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060”.JENG. APPROVAL CHECKED BY DWG. NO. &
REV. DESCRIPTION OF REVISIONS cPD | BY DATE | BENDS ARE (+ OR —) 1/2 DEGREE. MVC  03/06/2013|MVC  03/06/2013 229701 [

DR BY

TRANSMISSION LINE
LADDER
ASSEMBLIES

CPD NO. |DRAWING USAGE

valmont~¥

1-877-467-4763 Plymouth, IN
1-888-880—-9191 Salem, OR

PART NO.

STRUCTURES




(Dwo. #141263 Rev. D/ 04/02/2002)

be
bas

/0"

Antenna Mounting
Leg Size 2" pipe 3” pipe Doubfe 2” pipe Doubfe 3" pipe
Leg 7/8" thru 1-1/4" 807000 807004 807008 807012
Leg 1-1/2" thru 2-3/4" 807001 807005 807009 807013
Leg 3" thru 3-1/2" 807002 807006 807010 807014
Leg 3-3/4 thru 5-1/2" 807003 807007 807011 807015
Price 378.00 408.00 467.00 525.00

1545 Pidco Drive, P.O. Box 128, Plymouth, IN 46563 - Phone (574) 936-4221 « Fax (574) 936-8925 * www.pirod.com




L PARTS LIST
T &= —= ITEM [ QTY PART NO. DESCRIPTION WEIGHT
u it - T2 A VERTICAL LADDER ANGLE
2 |8 C HORIZONTAL LADDER CHANNEL
3" HORIZONTAL SPACING 32 163940 VERTICAL ANGLE CONNECTION PLATE 0.754
%3 :/:~ Egﬁ S ﬂﬂiﬁ 410 311018 3/8" X 1 1/4” BOLT 0.054
_—I 38 1//4" FOR 12 LINES |‘_ 5S|D 312023 3/8” LOCK WASHER 0.01#
47 174" FOR 15 LINES 6 | D 154413 3/8" PLAIN_NUT 0.034
. . 7 | E 162821 DIAGONAL CONNECTION PLATE 1.63¢
TOWER_ DIAGONAL (REF) ‘ g DETAIL C 8 | E 163064 1/2" X 8" J—BOLT 0.664
LIMITATIONS g 9 | E 312063 1/2" LOCK WASHER 0.014
/ 0] E 312500 /2" PLAN_NUT 0.054
e
<\ \\\\\\
\ A
\ AN (0000000000000 00 0]
\ Ay
\ N\
NI
NI
N
NI
N
N .
\ Y
o\
NI 2
N
° al
\.
\
\.
\
\
\
\
O\
\ \\ T
N\ SEE PAGE 2
0°0%0080090905000, FOR LENGTH
NN OPTIONS
\ AN
\ AN
\ A
\ Y
\ A
\ A
\, AN
~ 11+« 10 NN\ ' - /=,
\ \\\
SEE PAGE 2 AR
FOR VERTICAL AR
SPACING OPTIONS NN A | N RN D U B P - Y 7 ) S —
_—/
6965656369 6565630 | DETAIL B
d (ALTERNATE ATTACHMENT
4" _HORIZONTAL SPACING TO ROUND PIPE)
25 1/4” FOR 6 LINES
37 1/4” FOR 9 LINES —»f
49 1/4” FOR 12 LINES
62 1/4" FOR 15 LINES |

PROPRIETARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE TRANSMISSION LINE valmont v
PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND
OF | ADDED_MIN. FACE WIDTH TO TABLE & PAGE 3 10024 SAN [03/04/2013| PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND LADDER
©F | CHANGED NOTE 4286 | CEK |03/06/2008) WiTHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY ASSEMBLIES 1-877-467-4763  Plymouth, IN
@D | ADDED P/N's FOR 2° SPACING 4227 | SAN [11/28/2007| PROHIBITED. 1-888-880-9191_Salem, R STRUCTURES
@C | ADDED DETAIL VIEW 3521 | SAN [03/24/2004 TOLERANCE_NOTE: DR BY CPD NO. |DRAWING USAGE [ PART NO. -
©B | ADDED P/N's 175870,175871,175876_— 175883 | 3458 | SAN 07/23/2003| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |TWR 09,/06/2002| 3203 | customeRr oz
©A | REVISED VERTICAL ANGLE PART _NUMBER 3203 [TWR [03/17/2002] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY DWG. NO. AE
REV. DESCRIPTION OF REVISIONS cPD | BY DATE | BENDS ARE (+ OR —) 1/2 DEGREE. MVC  03/06/2013|MVC  03/06/2013 167929 ol




3" HORIZONTAL SPACING 4" HORIZONTAL SPACING
ASSEMBLY PART | A B| C D | E | WEIGHT ASSEMBLY PART# | A B[] C D | E [ WEIGHT
2’ SPACING 215090 209273 5 167920 18 | 2 | 44.5¢ 2" SPACING 215098 209273 | 5 [167923 | 18 | 2 | 45.9
10° LONG |3'—4” SPACING 167929 168058 | 3 [167920 | 14 | 2 | 40.7 10’ LONG |3'—4”" SPACING 167941 168058 | 3 |167923 | 14 | 2 | 4214
;mlszf,, 5' SPACING 167930 168058 | 2 [167920 | 12 | 2 | 388 ﬁmm:os" 5' SPACING 167942 168058 | 2 [167923 | 12 | 2 | 39.74
FACE WIDTH 2’ SPACING 215091 209274 | 10 [167920 | 28 | 4 | 84.8 FACE WIDTH 2’ SPACING 215099 209274 | 10 167923 | 28 | 4 | 86.3#
20° LONG |3'—4" SPACING 167931 168059 | 6 [167920 | 20 | 4 | 77.2¢ 20’ LONG |[3'-4" SPACING 167943 168059 | 6 |167923 | 20 | 4 | 82.14
5 SPACING 167932 168059 | 4 [167920| 16 | 4 | 75.44 5 SPACING 167944 168059 | 4 |167923 | 16 | 4 | 77.34
2’ SPACING 215092 209273] 5 167921 18 | 2 | 48.5f 2’ SPACING 215100 209273 | 5 |167924] 18 | 2 | 50.8f
10’ LONG |3'—4” SPACING 167933 168058 | 3 [167921 | 14 | 2 | 431 10’ LONG |3'—4” SPACING 167945 168058 | 3 |167924 | 14 | 2 | 45.4f
3mLm§ss" 5 SPACING 167934 168058 | 2 [167921 | 12 | 2 | 40.44 3mmfzs" 5 SPACING 167946 168058 | 2 [167924 | 12 | 2 | 41.9f
FACE ‘WIDTH 2’ SPACING 215093 209274 | 10 [167921 | 28 | 4 | 94.8 FACE WIDTH 2' SPACING 215101 209274 | 10 167924 | 28 | 4 | 99.4#
20° LONG |3'—4” SPACING 167935 168059 | 6 |167921 | 20 | 4 | 84.0f 20° LONG |3'-4" SPACING 167947 168059 | 6 |167924 | 20 | 4 | 86.64
5’ SPACING 167936 168059 | 4 [167921 | 16 | 4 | 80.3f# 5" SPACING 167948 168059 | 4 |167924 | 16 | 4 | 81.74
2’ SPACING 215094 209273 | 5 |167922| 18 | 2 | 54.74 2’ SPACING 215102 209273 5 |167927 ] 18 | 2 | 57.8¢
10° LONG [3'—4" SPACING 167937 168058 | 3 [167922 | 14 | 2 | 455 10’ LONG |3'—4" SPACING 167949 168058 | 3 |167927 | 14 | 2 | 48.64
ifmmi? 5 SPACING 167938 168058 | 2 167922 | 12 | 2 | 42.0 12 LINES 5 SPACING 167950 168058 | 2 |167927 | 12 | 2 | 44.14
FACE WIDTH 2’ SPACING 215095 209274 | 10 [167922 | 28 | 4 | 107.2 B . 2’ SPACING 215103 209274 | 10 167927 | 28 | 4 | 11354
20° LONG |3'—4” SPACING 167939 168059 | 6 |167922| 20 | 4 | 88.8 20’ LONG |3'-4" SPACING 167951 168059 | 6 |167927 | 20 | 4 | 95.14
5 SPACING 167940 168059 | 4 [167922| 16 | 4 | 81.84 5° SPACING 167952 168059 | 4 |167927 | 16 | 4 | 86.04
2’ SPACING 215096 209273] 5 [175870] 18 | 2 | 57.5¢ 2’ SPACING 215104 209273 ] 5 [175871] 18 | 2 | 65.14
10' LONG |3°'—4” SPACING 175876 168058 | 3 [175870 | 14 | 2 | 485 10’ LONG |3'—4” SPACING 175880 168058 | 3 |175871 | 14 | 2 | 56.14
fmm;Eﬁ 5" SPACING 175877 168058 | 2 |175870| 12 | 2 | 44.0 15 LINES 5 SPACING 175881 168058 | 2 [175871 | 12 | 2 | 49.44
FACE WIDTH 2’ SPACING 215097 209274 | 10 175670 | 28 | 4 | 112.8# o 2’ SPACING 215105 209274 | 10 175871 | 28 | 4 | 12814
20’ LONG |3'-4" SPACING 175878 168059 | 6 |175870| 20 | 4 | 948 20° LONG |[3'—4" SPACING 175882 168059 | 6 |175871 | 20 | 4 | 110.1
5 SPACING 175879 168059 | 4 |175870| 16 | 4 | 85.8# 5° SPACING 175883 168059 | 4 |175871] 16 | 4 | 96.04
*NOTE: THESE ASSEMBLIES ARE TO BE USED ON 18” BACK TO BACK, ALL 12", SU AND FABRICATED SECTIONS.
THEY WILL FIT ANGLES UP TO 1/2” X 5”. FOR ANGLES 5 1/4” TO 6” LONGER J-BOLT PART NUMBER 163065
MUST BE USED.
PROPRIETARY NOTE: DESCRIPTION
TESIND [ 2 s g e asuSSON valmont¥
OF | ADDED MIN. FACE WIDTH TO TABLE & PAGE 3 10024 SAN [03/04/2013
GF | CHANGED NOTE 4286 | CEK [03/06/2008] S e o R oY o s ASSEMBLIES 18774674763 Plymouth, N
@D | ADDED P/N's FOR 2' SPACING 4227 | SAN [11/28/2007] PROHIBITED. 1-888-880-9191 _salem, 0k STRUCTURES
©C | ADDED DETAIL VIEW, 3521 [ SAN [03/2¢/2004f T B Tro N0 Tormme voree Teae o, S
@B | ADDED P/N’s 175870,175871,175876 — 175883 3458 | SAN [07/23/2003] TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |TWR 09/06/2002) 3203 CUSTOMER o2
@A | REVISED VERTICAL ANGLE PART _NUMBER 3203 [ TWR[09/17/2002] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".JENG. APPROVAL CHECKED BY WG, NO. AE
REV. DESCRIPTION OF REVISIONS CPD | BY DATE | BENDS ARE (+ OR -) 1/2 DEGREE. MVC  03/06/2013|MVC  03/06/2013 167929 [




NOTE:

ON TOWERS WITH BREAKDOWN LEGS THE
WAVEGUIDE LADDER IS NOT SPLICED TOGETHER

WHERE IT MAKES THE TRANSITION FROM

BREAKDOWN LEGS TO FABRICATED SECTION. THIS

IS DUE TO THE INWARD OFFSET OF THE

FABRICATED SECTION RELATIVE TO THE FACE OF

THE BREAKDOWN LEGS.

FABRICATED SECTION
LADDER INSTALLATION ——___|

BREAKDOWN SECTION/
LADDER INSTALLATION

.«:Pj In

3

PROPRIETARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE

DESCRIPTION

TRANSMISSION LINE

PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND
©F | ADDED MIN. FACE WIDTH TO TABLE & PAGE 3 10024 SAN [03/04/2013| PROPRIETARY INFORMATION OF VALMONT INDUSTRIES AND LADDER
©F | CHANGED NOTE 4286 | CEK |03/06/2008) WiTHOUT THE CONSENT OF VALMONT INDUSTRIES IS STRICTLY ASSEMBLIES 1-877-467-4763  Plymouth, IN
@D | ADDED P/N's FOR 2' SPACING 4227 [SAN [11/28/2007] PROHIBITED. 1-888-880-9191_Salem, R STRUCTURES
@C | ADDED DETAIL VIEW 3521 | SAN [03/24/2004 TOLERANCE_NOTE: DR BY CPD NO. |DRAWING USAGE [ PART NO. [
©B | ADDED P/N's 175870,175871,175876_— 175883 | 3458 | SAN 07/23/2003| TOLERANCES ON DIMENSIONS UNLESS OTHERWISE NOTED ARE |TWR 09,/06/2002| 3203 | customeRr o
©A | REVISED VERTICAL ANGLE PART _NUMBER 3203 [TWR [03/17/2002] (PLUS OR MINUS) MACHINING 0.030" AND STRUCTURAL 0.060".[ENG. APPROVAL CHECKED BY WG, NO. &
REV. DESCRIPTION OF REVISIONS cPD | BY DATE | BENDS ARE (+ OR —) 1/2 DEGREE. MVC  03/06/2013|MVC  03/06/2013 167929 ol

valmont~¥




JOB: 324370

INDEX for DETAIL DRAWINGS

Drawing # Drawing Description Page
123056 INSTALLATION OF ANTI-CLIMB MATERIAL 27
124593 INST. 6' RIGID ARM W/ UNIV. ADJUSTMENT 32
125517 ANTI-CLIMB GUARD 29
141263 6' UNIVERSAL SIDE ARM 41
151152 TIE-BACK ASSEMBLIES 34
152940 LEG MOUNTED LIGHTNING ROD ASSEMBLIES 36
167929 TRANSMISSION LINE LADDER ASSEMBLIES 42
178688 ANCHOR TEMPLATE ASSEMBLIES 4 THRU 50 13
191352 ASSEMBLY OF NAME PLATE MOUNTING PARTS 24
195649 6' SIDE ARM PIVOT ASSEMBLY 26
209549 E.[.LA. REV G GROUNDING SELF SUPPORTING 25
229701 T-LINE LADDER ASSEMBLIES 38
268614 U 19 X 180 1
268614F FOUNDATION DRAWINGS 12



